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EST Technology Co., Ltd.

Applicant: SHENZHEN FUJIA APPLIANCE CO., LTD.

Address: 5F of Building F, Hengchangrong (xinghui) Sci-Tech. Park, Huaning Road,
Longhua District, Shenzhen, Guangdong, P.R. China

Manufacturer: SHENZHEN FUJIA APPLIANCE CO., LTD.

Address: 5F of Building F, Hengchangrong (xinghui) Sci-Tech. Park, Huaning Road,
Longhua District, Shenzhen, Guangdong, P.R. China

Factory 1: SHENZHEN FUJIA APPLIANCE CO., LTD.

Address: 5F of Building F, Hengchangrong (xinghui) Sci-Tech. Park, Huaning Road,
Longhua District, Shenzhen, Guangdong, P.R. China

Factory 2: Huizhou Fujia Appliance Tech. Co., Ltd.

Address: Building B of Yaoyu Ind. Park, Shatian Town, Huiyang District,
Huizhou, Guangdong, P.R. China

E.U.T: Switching Adaptor

Model Number: FJ-SW2017xxxyyyy, FI-SW2017xxxyyyyD
(xxx, yyyy are variable, Please see section 1.3 of the report)

Trade Name: — Serial No: e

Date of Receipt: Jul. 29, 2017 Date of Test: Jul. 29~Aug. 21, 2017

Test Specification: AS/NZS CISPR 32:2015

Test Result: The equipment under test was found to be compliance with the requirements

of the standards applied.
Issue Datem‘m

Prepared by: Reviewed by:

L Z s

Lena/ Assistant Sean / Engineer Iceman Hu / Manager

Other Aspects:
This report base on the previous report with report number: ESTE-C1708006,
Modify the applicant, manufacturer and factory address in this report.

Abbreviations: OK/P=passed Jail/F=failed  n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products. It is not permitited to be
duplicated in extracts without written approval of EST Technology Co., Lid.
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1. GENERAL PRODUCT INFORMATION

1.1. Product Function

Refer to Technical Construction Form and User Manual.

1.2. Description of Device (EUT)
Description : Switching Adaptor
Model No. : FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,
FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

System Input Voltage : AC 100-240V, 50/60Hz
AC Line . Unshielded, Undetachable 1.5 m
PC Line : Unshielded, Undetachable 1.5 m

1.3. Difference between Model Numbers

Model list:
Output Output Max.
Model Number Voltage Current Output Transformer
Range (Vdc) | Range (A) |Power (W)
FJ-SW2017xxxyyyy 2017-T1
FJ-SW2017xxxyyyyD 5.0-9.0 0.1-6.0 54 (Sec winding
(xxx=050-090, yyyy=0100-6000) ®0.45mm*6P*3Ts)
FJ-SW2017xxxyyyy 2017-T2
FJ-SW2017xxxyyyyD 9.5-19.5 0.1-6.0 65 (Sec winding
(xxx=095-195, yyyy=0100-6000) ®0.45mm*4P*6Ts)
FJ-SW2017xxxyyyy 2017-T1
FI-SW2017xxxyyyyD 20.0-33.0 0.1-3.25 65 (Sec winding
(xxx=200-330, yyyy=0100-3250) ®0.50mm*2P*10Ts)
FJ-SW2017xxxyyyy 2017-T1
FJ-SW2017xxxyyyyD 36.0-54.0 0.1-1.80 65 (Sec winding
(xxx=360-540, yyyy=0100-1800) ®0.45mm*2P*18Ts)
Note:

The output voltage is rising in steps of 0.5V
The output current is rising in steps of 0.01A
Output voltage multiplied with output current are only tested up to the max. output power.

EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 4 of 178

EST,




Note:

Variable: W Range of variable: Content:
XX ‘x’ 1s a 3 digit number code, | The represents the output voltage,
from 050 to 540 050 represents the output voltage is 5.0V
This represents the output current in
‘y’ is a 4 digit number code, | Ampere after dividing by 100 by step
yyyy from 0100 to 6000 of 0.01A, for example, 0100 represents
the output current is 1.0A.
model FJ-SW2017xxxyyyy, FI-SW2017xxxyyyy FI-SW2017xxxyyyy
FJ-SW2017xxxyyyyD FJ-SW2017xxxyyyyD FJ-SW2017xxxyyyyD
Components (xxx=050-085) (xxx=095-175) (xxx=180-275)
C6 Min.47uF, 400V Min.47uF, 400V Min.47uF, 400V
C7,C22 Min. 10V Min. 16V Min. 25V
Q4 Min.40V, 40A Min.80V, 40A Min.150V, 10A
model
FJ-SW2017xxxyyyy, FJ-SW2017xxxyyyy
Components FJ-SW2017xxxyyyyD (xxx=280-395) | FJ-SW2017xxxyyyyD (xxx=400-540)
C6 Min.47uF, 400V Min.47uF, 400V
C7,C22 Min. 35V Min. 40V
Q4 Min.300V, 10A Min.400V, 5A
1.4. Independent Operation Modes
The basic operation modes are:
1.4.1. Full Load
1.4.2. Half Load
1.4.3. No Load
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2. TEST STANDARDS AND SITES

2.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Limits Results

4 A disturh Class B PASS

Con uctce 1stu‘r ance AS/NZS CISPR 32:2015 Minimum passing margin is
at mains terminals
4.94dB at 0.17MHz

Class B PASS

Radiated Emission Test AS/NZS CISPR 32:2015 | Minimum passing margin is

3.16dB at 36.79MHz

Es'r EST Technology Co., Ltd.
—_-.-l"l

Report No. ESTE-C1708006-1

Page 6 of 178




2.2. Test Facilities

EMC Lab : Certificated by CNAS, CHINA
Registration No.: L5288
Date of registration: December 07, 2015

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 15, 2016

Certificated by Industry Canada
Registration No.: 9405A
Date of registration: December 03, 2015

Certificated by VCCI, Japan
Registration No.: R-13663 & C-14103
Date of registration: July 24, 2017

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: February 07, 2015

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L2-64
Date of registration: April 28, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : Chilingxiang, Qishantou, Santun, Houjie, Dongguan,
Guangdong, China
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2.3.List of Test and Measurement Instruments

2.3.1. For conducted emission at the mains terminals test

Equipment Manufacturer Model No. Serial No. Last Cal. |[Next Cal.
EMI Test Receiver Rohde & Schwarz [ESHS30 832354 June 17,17 |1 Year
Artificial Mains Network  [Rohde & Schwarz |ENV216 101260 June 17,17|1 Year
Pulse Limiter Rohde & Schwarz [ESH3-7Z2 101100 June 17,17 |1 Year
2.3.2. For radiated emission test
Equipment Manufacturer Model No. Serial No. Last Cal. [Next Cal.
EMI Test Receiver Rohde & Schwarz [ESR7 101780 June 17,17 |1 Year
Bilog Antenna Teseq CBL6111D |37062 June 08,17 |1 Year

EST Technology Co., Ltd.
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3. TEST SET-UP AND OPERATION MODES

3.1. Principle of Configuration Selection

Emission:

Immunity:

The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the
Operating Instructions.

The equipment under test (EUT) was configured to the representative operating
mode and conditions.

3.2. Block Diagram of Test Set-up

System Diagram of Connections Between EUT and Simulators

EMI

AC Mains

. DC Li
< AC Line EUT C Line Dummy Load

(EUT: Switching Adaptor)

3.3. Test Operation Mode and Test Software

Refer to Test Setup in clause 4 & 5.

3.4. Special Accessories and Auxiliary Equipment

None.

3.5. Countermeasures to Achieve EMC Compliance

None.
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4. EMISSION TEST RESULTS

4.1. Conducted Emission at The Mains Terminals Test

RESULT : Pass

Test procedure  :  AS/NZS CISPR 32:2015

Frequency range :  0.15to 30MHz

Test Site : Shielded Room

Limits : AS/NZS CISPR 32:2015 Class B

Test Setup

Date of test : Jul. 31~Aug. 08, 2017

Model No. : FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,

FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

Input Voltage . AC240V/50Hz, AC 110V/60Hz

Operation Mode Full Load, Half Load, No Load

The frequency range from 150 kHz to 30 MHz was investigated.
The bandwidth of the test receiver was set at 9 kHz.

The test data of the worst case condition(s) was reported on the following page.

PC System EUT |
80cm
>80cm
‘ «—> | 80cm
Receiver LISN
Note: Test uncertainty: +2.54dB at a level of confidence of 95%.
EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 10 of 178



Test Data

80 Level (dBuV) Date: 2017-07-31
70
ASMNZS CISPR32 QP
60} 4 |
B ASNZS CISPR32 AV
50
40
30
20
10
0
'1015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2# Contuction 3hield Room Data no. i 335
Env. / Ina. : Temp:27.3'C Humi:5€.E% Fress:101.50kFalNE Fhase : NEUIRAL
Limit : AS/NZIS CISPR3Z2 QF
Enginesr : Sia
EUT : Switching Zdaptor
Power s AC 240¥/50Hz
M/N 1 FJ-5W20175401200
Teat Mode : Full Leoad{Cutput:54V/1.2R4)
T+Y
LISN Cable Emisaion
Freq. Factor Loaa Eeading Level Limits Margin Eemark
(MH=z) (dB) {dB) {dBuvV) (dBuw) (dBuw) (dB)
1 0.17 8.52 9.81 30.67 50.00 54,34 4,94 Rverage
2 0.17 9,52 g9.81 39.32 £.65 64.94 8.2 QF
3 0.1% g8.58 9.80 2E8.64 48.00 54.24 .24 Average
4 0.1%9 g9.58 9.80 37.57 S58.83 6d.24 7.31 QF
5 0.23 9,6e0 9.80 18.60 38.00 52.44 14,44 Lverzge
6 0.23 9.60 9.80 28.03 47.43 22,44 15.01 QP
7 0.24 g.60 9.82 17.58 37.00 91.95 14.85 Average
g 0.2 9,60 9.82 25.77 45.19 8l.95 le.7& QP
3 0.29 9.680 9.83 7.57 27.00 50.44 23.48 Average
10 0.29 9,&0 9.83 1g.24 35.87 0.48 24.78 QB
11 0.31 9.60 9.83 4.57 24.00 50.02 26,02 Lverage
2 0.31 9.60 9.83 14.47 33.890 €0.02 26.12 QP
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Level (dBuV)

Date: 2017-07-31

80
7a
60 AS/NZS CISPR3Z2 QP
I
ASMZS CISPR32 AV
50 |
40
30 1
20
10
]
035 5 1 2 5 10 20
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no. : 333
Enov. / Ins. : Temp:27.3'C Humi:56.E8% Freas:101.50kFaINE Fhase : LINE
Limit : AS/NZS CISPR32 QF
Enginsar : Sid
EOT s Switching Adaptor
Power + AC 240V/50Hz
M/N 1 FJ-5W20175401200
Teat Mode : Full Load(Output:54V/1.24)
T+T
LISN Cable Emission
Fredq. Factor Loas Eeading Level Limits Margin FEemark
(MHz) {dB) (dE) (dBuv) (dBuw) (dBuw) (dB)
1 0.17 9.61 9.81 20.58 40,00 55.21 15.21 Average
2 0.17 9.8l 9.81 32.23 51.@5 €5.21 13.5¢6 QP
3 0.17 8.8l 9.80 2E.58 48.00 54.72 6.72 Average
4 0.17 8.8l 8. 80 38.35 55.7& 6d4.72 B.9& QF
] 0.19 9.61 9.80 27.58 47.00 54,24 T.24 Average
& 0.18 9,61 9,80 35.84 55.2 4,24 g.99 QP
7 0.2 9.61 9.80 19.59 39.00 52.44 13,44 Average
8 0.2 g.el 9.80 28.85 4a0.08 02.44 la.38 QP
9 0.24 9.61 9.82 18.57 38.00 52.08 14.08 Average
10 0.24 9,81 9,82 26.23 45,88 62.08 16.42 QE
11 0.80 9.61 9.81 6.78 26.20 48,00 19.80 Rverage
2 0.8 9.61 9.81 14.93 34.35 56.00 21.65 QP
EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 12 of 178
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Level (dBuV)

Date: 2017-08-08

80

70

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

10
]

Site no
Env. / Ins.
Limit
Enginesr
EUT
Fower
M/N

Test Mode

EsL.

5 1 2 5 10
Frequency (MHz)

€44 Shield Reocom Data no. : 289

: Temp:24.5"'C Humi:48% Fresa:101.50kFa LINE Fhase : NEUIRAL
: BS/NZIS CISFR32 QF

r Sid

+ Switching Adeptor

:+ AC 1low/e0Hz

FJ-SW20173301970

: Full Load{(Output:33V/1.874)

Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-08-08

7o

of T

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

10
0

Site no
Eov. / Ins.
Limit
Enginser
EUT
Power
M/N

Teat Mode

EsL.

2 5

Frequency (MHz)

844 Shield Room

: Temp:24.5'C Humi:4E% Freas:
1 AS/NZIS CISFR3Z QF

1 5id

+ Switching Zdaptor

+ AC 1l0V/e0Hz

FJ-SW20173301970

: Full Leoad(Cutput:33V/1.37A)

¥

EST Technology Co., Ltd.

Data no.

101.50kFa LINE Fhase :

Report No. ESTE-C1708006-1

291
LINE

10 20
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Level (dBuV)

Date: 2017-08-08

80

70

of T

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

10
UJE .

Site no
Env. / Ins.
Limit
Engineer
EUT
Power
M/H

Tesat Mode

EsL.

£44 Shield Room

: Temp:24.5'C Humi:4:2%
: AS/NZIS CISFR3Z QF

+ 5id

: Switching Adaptor

+ AC 240V/50H=z

FJ-5W20173301870

: Full Lead(Output:33V/1.974)

¥

EST Technology Co., Ltd.

2 5

Frequency (MHz)

Data no.

:101.350kPa LINE Fhase :

Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-08-08

70

of T

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

10
0
A5 5 1 2 5 10 20
Frequency (MHz)

Site no 844 Shield Room Data no. ¢ 285
Env. / Ina. : Temp:24.5'C Humi:4E% PFre=22:101.50kPFa LINE Fhase : NEUIEAL
Limit : AS/NZIS CISPR3zZ QF
Engineer : Sid
EUT + Switching Rdapteor
Bower + AC 240V/50Hz
M/N FJ-5W20173301970

Teat Mode

EsL.

: Full Load(Output:33V/1.874)

¥
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80

Level (dBuV)

Date: 2017-08-08

70

of T

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

JA5 .

20
10
0

Site no
Eov. / Ins.
Limit
Engineer
EUT
Bower
M/N

Tesat Mnode

EsL.

€44 Shield Room

FJ-5W20170%06000

: Full Load({Output:3V/ek)

¥

EST Technology Co., Ltd.

2 5
Frequency (MHz)

Data no.

: Temp:24.5'C Humi:458% Fresa:101.50kFa LINE Fhase :
: AS/NZIS CISFR3Z2 QF
: Sid

+ Switching Adaptor

: AC 240V/50Hz

Report No. ESTE-C1708006-1
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i 297

NEUTRAL
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80 Level (dBuV) Date: 2017-08-08

70

Eu\ AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

20

10

]

A5 2 5 1 2 L 10 20 30
Frequency (MHz)
Site no : 844 5Shield Room Data no. : 288
Enov. / Ims. : Temp:24.5'C Humi:48% Fre=za2:101.50kFa LINE Fhase : LINE
Limit : AS/NZIS CISFR3Z QF
Engineer 1 5id
EUT + Switching Adaptor
Povier s+ AC 240V/50Hz
M/H : FJ-5W20170980€000
Teat Mode : Full Load(Output:9V/&i)
Y
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Level (dBu\) Date: 2017-08-08

80

70

ﬁu\ ASMNZS CISPR32 QP

AS/NZS CISPR32 AV

20
10
]
A5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no : £44 Shield Room Data no. 1 301
Eov. / Ina. : Temp:24.5'C Humi:4E% Fre=s=2:101.50kFa LINE Fhase : LINE
Limit : BS/NZS CISFR32 QF
Enginear + Sid
EUT : Switching Adaptoer
Sower + AC 110V/e0Hz
M/R : FJ-5W20170980€000
Test Mods : Full Load(Output:3V/ea)

¥
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Level (dBuV)

Date: 2017-08-08

70

40

30

20

10

sobpby

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5

Site no

Env. / Ins.

Limit
Engineer
EUT

Power
M/H

Ieat Mode

EsL.

5 1 2 5
Frequency (MHz)

£44 Shield Room Data no.

: Temp:24.5'C Humi:428% Freza:101.50kFa LINE Fhase :
1 BS/NZS CISFR3Z2 QF
: Sid

+ Switching Adaptor
: AC 110V/e0Hz

FJ-5W2017080&000

1 Full Load(Output:39V/6A)

¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-08-08

a0

70

of T

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

JA5 .

10
0

Site no
Env. / Ins.
Limit
Enginear
EOUT
Power
M/N

Teat Mode

EsL.

5 1 2 5
Frequency (MHz)

£44 Shield Room Data no.

: Temp:24.5'C Humi:48% Fre==2:101.50kFa LINE Fhase
1 AS/NZS CISPFR32 QP

1 5id

3 Switching Rdaptor

+ AC 1l10v/60Hz

FJ-5W2017108€000

: Full Lead(Output:10.8V/&A)

Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-08-08

70

AS/NZS CISPR32 QP

ASMNZS CISPR32 AV

A5 .

50
40
30
20
10
0
Site no
Env. / Ins.
Limit
Engineer
EUT
Bower
M/N
Ieat Mode

EsL.

5 1 2 5 10
Frequency (MHz)

844 Shield Room Data no. : 307
Temp:24.5'C Humi:42% Fre==2:101.50kFa LINE Fha=se : LINE

: AS/NZS CISPR3Z2 QF

Sid

Switching Adaptor

AC 110V/60Hz
FJ-5W20171086000

Full Load(Output:10.E8V/ea)
¥
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Level (dBuVv)

Date: 2017-08-08

a0

7o

of T

20

10

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

& L

Site no
Enov. / Ins.
Limit
Enginesr
EUT

Fower

M/H

Teat Mode

EsL.

5 1 2 5 10
Frequency (MHz)

£44 Shield Room Data no. 1 309
Temp:24.5'C Humi:42% Pre=a3:101.50kFa LINE Fhasze : LINE
LS/NZIS CISFR3Z QF

gid

s Switching Rdaptor

AT 240V/50Hz
FJ-S5W20171086000

Full Lead(Output:10.8V/8Aa)
¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-08-08

80

70

of, T

10

AS/MNZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

Site no
Enov. / Ims.
Limitc
Engineer
EUT

Fower

M/N

Teat Mode

EsL.

5 1 2 5 10
Frequency (MHz)
: 844 Shield Room Data no. : 311
Temp:24.5"'C Humi:42% Fre=z=z:101.50kFa LINE Fhase : NEUIRAL

: AS/NZIS CISPR3Z QF

: 5id
¢ Switching Adaptor

.

AC 240V/50Hz

FJ-5W20171086000

: Full Load{Output:10.8V/&A)

¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-08-08

80

7o

ﬁu\ AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

20

10

A5 .

Site no

Env. /

Limit

Ins.

Enginser

EUT
Eower

M/H

Teat Mode

EsL.

5 1 2 5 10 20
Frequency (MHz)
: 844 Shield Room Data no. + 313
1 Temp:24.5'C Humi:43% Freza:101.50kFa LINE Fhase : NEUIFAL
: AS/NZIS CISPR3Z QP
+ 5id

+ Switching Adaptor

: AC 240V/50Hz

FJ-5W20175401200
Full Load(Output:34V/1.2A)
¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 25 of 178
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Level (dBuV)

Date: 2017-08-08

80

70

of T

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5

10
0

Site no
Env. / Ins.
Limit
Engineer
EUT
Power
M/N

Teat Mode

EsL.

5 1 2 5
Frequency (MHz)
844 Shield Roonm Data no.
: Temp:24.5'C Humi:42% Fres=2:101.50kFa LINE Fhase

: AS/NZS5 CISPR32 QP

5id

Switching Adaptor

AC 240V/50Hz
FJ-5W20175401200

Full Load(Cutput:54V/1.2A)
Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

315

: LINE

10 20
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Level (dBuUV) Date: 2017-08-08

70

20

10

AS/MNZS CISPR32 QP
60 |

| f
5u\ AS/NZS CISPR32 AV

A5

Site no
Env. / Imns.
Limit
Engineer
EUT

Fower

M/N

Teat Mode

EsL.

5 1 2 5 10 20 30
Frequency (MHz)

: 844 Shield Room Data no. : 317
1 Temp:24.5'C Humi:42% Preas:101.50kFa LINE Fhase : LINE
: AS/NZS CISPR3Z QF
: 5id
+ Switching Adaptor
: AC 1l0V/e0H=z
: FJ-5W20175401200
: Full Load(Cutput:54V/1.24)
o d

EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 27 of 178



Level (dBuV)

Date: 2017-08-08

70

40

30

20

10

sofpihy

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

Site no

Env. / Ins.

Limit
Engineer
EUI
Power
M/N

ITesat Mods

EsL.

5 1 2 5
Frequency (MHz)

244 Shield Room Data no.

: Temp:24.5'C Humi:42% Press:101.50kFa LINE Fhase :
: AS/NZIS CISFR3Z2 QF
+ Sid

: Switching Adaptor
: AC 1lov/eohz

FJ-5W20175401200

 Full Load (Output:54V/1.2R)

Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20 30

319
NEUTRAL
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Level (dBuV)

Date: 2017-08-14

80

70

o T

20

10

AS/NZS CISPR32 QP

AS/NZS CISPR32 AY

A LI

Site no

Env. / Imns.

Limit
Engineser
EUT

Eower
M/N

Test Modse

EsL.

A 1 2 5
Frequency (MHz)

244 Shield Room Data no.

: Temp:24.5'C Humi:48% Pre=23:101.50kFa LINE Fhase :
: AS/NZIS CISFR32 QF
: Sid

' Switching Rdaptor

: AC 240V/50Hz

FJ-SW201733014870

: Full Load(Output:33V/1.974)

T+%¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20

321
NEUTRAL
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Level (dBuV)

Date: 2017-08-14

80

70

10

of T

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

Site no

Enov. / Ins.

Limit
Engineer
EUT
Power
M/N

Teat Mode

EsL.

5 1 2 5 10
Frequency (MHz)
: 844 Shield Room Data no. i 323
: Temp:24.5'C Humi:48% Fre=22:101.50kFa LINE Fhasze : LINE
+ BS/NZS CISPR3Z QF

: Sid

Switching Adaptor

: RC 240V/50Hz

FJ-5W20173301970

1 Full ILoad (Output:33V/1.87A)

¥+

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-08-14

80

70

20

10

of T
sofygfy

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

Site no
Eov. / Ins.
Limit
Enginser
EUT

Fower

M/H

Teat Mode

EsL.

£44 Shield Room

2 5
Frequency (MHz)
Data no. v 325
01.50kFa LINE Fha=ze : LINE

: AS/NZS CISFR3Z QF
: Sid
+ Switching Adaptor

AC llO0V/@OHz
FJ-5W20173301970

: Full Load(Output:33V/1.374)

T+Y

EST Technology Co., Ltd.

Report No. ESTE-C1708006-1

10 20

Page 31 of 178

30



Level (dBuV)

Date: 2017-08-14

70

20

10

su\

AS/NZS CISPR3Z QP

AS/NZS CISPR32 AV

A5

Site no

Env. / Ins.

Limit
Engineer
EUI
Power
M/N

Teat Mods

EsL.

5 1 2 5
Frequency (MHz)

£44 Shield Room Data no.

! Temp:24.5'C Humi:48% Fresa:101.50kFa LINE Fhase :
: AS/NZIS CISPFR3Z2 QP
: Sid

: Switching Adaptor
¢ AC 110V/G0Hz

FJ-5W20173301970

: Full Load({Cutput:33V/1.3974)

T+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20

327
NEUTRAL
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Level (dBuUV) Date: 2017-07-31

70

AS/NZS CISPR32 QP
60 |

ASNZS CISPR32 AV

50

40

30

20

10

0

‘1ﬁ.15 .
Site no
Env. / Ina.
Limit
Enginesar
EOT
Bower
M/N
Test Mode

EsL.

5 1 2 5 10 20 30
Frequency (MHz)

: 2# Contuction Shield Room Data no. 1 329

Temp:27.3'C Humi:56.8% FPre=2a2:101.50kFaINE Fhase : NEUIRAL

: AS/NZS CISFR3Z2 QF
: Sid

: Switching Adaptor
+ AC 110V/e0Hz

FJ-5W20175401200

: Full Load(Output:54V/1.28)

T+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 33 of 178



80

Level (dBuV)

Date: 2017-07-31

Tl l
Hhhh*lhﬁﬁthﬁ“‘Hhm

50

AS/NZS CISPR32 QP

ASNZS CISPR32 AV

-10

JAs .

Site no

Enov. / Ins.

Limit
Engineer
EUT
Power
M/H

Teat Mpods

EsL.

5 1 2 5
Frequency (MHz)
: 2# Contuction Shield Room Data no.
: Temp:27.3'C Humi:5@.2% Frezsa:101.50kFalllE Fhase
: AS/NZIS CISFR3Z QF
+ Sid

: Switching Adaptor
+ AC 110V/eQHz

FJ-5W20175401200

: Full Lead({Output:54V/1.28)

Y+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20 30

: 331
: LINE
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Level (dBuV)

Date: 2017-07-31

70

ﬁ"\\ |

AS/NZS CISPR32 QP

ASMNZS CISPR32 AV

% L

50

40

30

20

10

0

-10
Site no
Enov. / Inas.
Limit
Engineer
EUT
Bower
M/N

Test Mods

EsL.

5 1 2 5
Frequency (MHz)

: 2# Contuction Shield Room Data no.
: Temp:27.3'C Humi:56.8% Fress:101.50kFalIlNE Fhase :
1 AS/NZIS CISFR32 QF
: S5id

s Switching Adaptor
: AC 11o0V/eOHz

FJ-5W201710&6000

: Full Load(Output:10.8V/ea)

T+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20 30

337
NEUTRAL
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80

Level (dBuV)

Date: 2017-07-31

70

EDHH‘EHHH‘“*wHEEH‘ I

AS/NZS CISPR32 QP

ASNZS CISPR32 AV

50

40

30

20

10

0

‘1ﬁ.15 .
Site no
Env. / Ina.
Limit
Enginesar
EOT
Bower
M/N
Test Mode

EsL.

5 1 2 5 10
Frequency (MHz)

: 2# Contuction Shield Room Data no. 1 339

Temp:27.3'C Homi:56.2% PFre=az:101.50kFallNE FPhase : LINE

: AS/NZS CISFR3Z2 QF
: Sid

: Switching Adaptor
+ AC 110V/e0Hz

FJ-SW2017108€000
Full Load(Cutput:10.8V/ek)
T4Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-07-31

70

ED\ |

AS/NZS CISPR32 QP

ASMNZS CISPR32 AV

A5 .

50
40
30
20
10
0
10
Site no
Env. / Ins.
Limit
Engineer
EUT
Bower
M/N
Teat Mode

EsL.

5 1 2 5 10
Frequency (MHz)

: 24 Contuction Shield Room Data no. 341
! Temp:27.3'C Humi:56.8% Fresas:101.50kFaINE Fhase : LINE
: BAS/NIS CISFR3Z QF

: Sid

Switching Adaptor

: AC 240V/50H=z

FJ-5W20171086000

: Full Lead(Output:10.8V/&R)

¥+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-07-31

70

Eﬂhﬁﬁhhhﬁhﬁhﬁnhﬁﬁhh I

AS/MNZS CISPR32 QP

AS/NZS CISPR32 AV

A5

50
40
30
20
10
0
10
Site no
Env. / Ins.
Limit
Engineer
EUT
Power
M/N
Test Mode

EsL.

5 1 2 5
Frequency (MHz)

: 24 Contuction Shield Room Data no.
: Temp:27.3'C Humi:5&.E% Freas:101.50kFalIllE Fhase :
: AS/NZS CISPR32 QF
:+ Sid

: Switching Adaptor

: AC 240V/50Hz

FJ-5W201710&8&000

1 Full Lead(Output:10.8V/8A)

¥+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20 30

343
HEUTRAL

Page 38 of 178



80

Level (dBuV) Date: 2017-07-31

70

AS/NZS CISPR32 QP
G0 |

ASNZS CISPR32 AV

50

40

30

20

10

]

.10_15 .
Site no
Env. / Ina.
Limit
Engineer
EUT
Power
M/N

Tezt Mode

EsL.

5 1 2 5 10 20 30
Frequency (MHz)
: 2# Contuction Shield Room Data no. 3 345
! Temp:27.3'C Humi:5e.2% Fresa:101.50kFaINE Fhase : NEUIRAL

: AS/NZS CISPR32 QF
+ 9id

Switching Adaptor

AC 240V/50Hz
FJ-5W2017090&000

Full Leoad(Output:SV/eR)
T+Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 39 of 178



Level (dBu\) Date: 2017-07-31

80

70

AS/NZS CISPR32 QP
60 |

AS/NZS CISPR32Z AV

A5 .

50

40

30

20

10

0

-10
Site no
Env. / Ins.
Limit
Engineer
EUT
Bower
M/N

Teat Mode

EsL.

5 1 2 5 10 20 30
Frequency (MHz)

24 Contuction Shield Room Data no. s 347
Temp:27.3'C Humi:56.2% Freas:101.50kFaINE Fhase : LINE
LS/NZIS CISFR32 QF

Sid

Switching Adaptor

AC 240V/50Hz

FJ-SW20170%06000

Full Load (Output:SV/ak)

T+T

EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 40 of 178



80

Level (dBuV)

Date: 2017-07-31

70

50

40

30

20

10

Eﬂ\
\

AS/NZS CISPR32 QP

ASNZS CISPR32 AV

-10

A5 .

Site no
Env. / Ins.
Limit
Enginessr
EUT

Eower

M/N

Teat Mode

EsL.

: 24 Contuction Shield Room
: Temp:27.3'C Humi:5e.2% Freaz:101.50kFaINE Fhase : LINE
+ AS/NZIS CISFR3Z QF
+ 5id

+ Switching Adaptor
:+ AC 110V/eOHz

FJ-5W2017080&000

: Full Load(Output:SV/&A)

T+Y

EST Technology Co., Ltd.

2 5
Frequency (MHz)

Data no. 1 349

Report No. ESTE-C1708006-1

10 20 30
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80

Level (dBuV)

Date: 2017-07-31

70

ED\\ |
su\ |

AS/MNZS CISPR32 QP

ASINZS CISPR32 AV

B L

40
30
20
10
0
-10
Site no
Env. / Ins.
Limit
Enginesr
EUT
Bower
M/N
Teat Mode

EsL.

5 1 2 ]
Frequency (MHz)

: 24 Contuction Shield Room Data no.
! Temp:27.3'C Humi:56.8% Fress:101.50kFalINE Fhase :
+ RS/NZIS CISFR3Z QF
+ Sid

+ Switching Xdaptor
: AC 110V/e0Hz

FJ-SW2017090&000

: Full Load (Output:dV/8R)

T+Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20

351
NEUIRAL
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Level (dBuV)

Date: 2017-07-31

80

i l
ﬁhhﬁ%ﬂhhhﬁ%"‘ﬂh_

50

ASINZS CISPR32 QP

AS/NZS CISPR32 AV

JA5 .

10
]

10
Site no
Enov. / Ins.
Limit
Enginser
EUT
Power
M/H

Ie=c Modse

EsL.

5 1 2 5
Frequency (MHz)
: 2# Contuction Shield Room Data no.
: Temp:27.3'C Humi:5€.8% Fre=22:101.50kFalNE Fhase :
: BS/NZIS CISFR32 QF

r 5id
: Switching Adaptor

AC 240V/50Hz

FJ-5W20175401200

: Half Load(Output:34V/0.8A)

T+%¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20 30

333
NEUIRAL
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Level (dBuV)

Date: 2017-07-31

70

ﬁ“\\ |

AS/NZS CISPR32 QP

ASINZS CISPR32 AV

i L

50

40

30

20

10

0

-10
Site no
Env. / Ins.
Limit
Enginser
EUI
Bower
M/N

Teat Mode

EsL.

5 1 2 5 10 20
Frequency (MHz)

i 2# Contuction Shield Room Data no. + 355

: Temp:27.3'C Humi:56.8% Press:101.50kFsINE FPhase : LINE
: RS/NZIS CISFR3Z QF

+ 5id

: Switching Adaptor

: AC 240V/50Hz

FJ-5W20175401200

: Half Load(Output:54V/0.&R)

¥+Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 44 of 178
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80

Level (dBuV)

Date: 2017-07-31

70

40
30
20

10

AS/NZS CISPR32 QP

AS/NZS CISPR3Z AV

i L

Site no

Enov. / Ins.

Limit
Enginsar
EUT
Power
M/H

Test Mods

ESL,

5 1 2 5
Frequency (MHz)

2# Contuction Shield Room Data no.

: Temp:27.3'C Humi:56.8% Fress:101.50kFaINE Fhase :
: AS/NZIS CISPR32 QF
1 5id

s Switching Adaptor

AC 240V/50Hz

FJ-5W20175401200

: No Load

T+Y¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20

357
LINE
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a0

70

Level (dBuV)

Date: 2017-07-31

AS/NZS CISPR32 QP

60
ASNZS CISPR32 AV

50 |

40

30

zu | 1l | | 1]

‘ il | | |

10 !

0

-10

A5 2 5 1 2 5 10 20
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no. 359
Eov. / Ina. : Temp:27.3'C Humi:56.E% Frezz:101.50kFaINE Fhase : NEUIRAL
Limit : AS/NZIS CISFR3Z QF
Enginssr + 5id
EOUT + Switching Adaptor
Power s AC 240VW/50Hz
M/N FJ-SW20175401200
Test Mode : Ho Load
T+7
EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 46 of 178
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Level (dBuV)

Date: 2017-08-08

a0
70
AS/MNZS CISPR32 QP
60 |
ASMZS CISPR32Z AV
50 |
40 d I
30
20
10
0
045 5 1 2 5 10 20
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no. 105
Env. / Ina. : Temp:27.3'C Humi:56.8% Fre==2:101.50kFalllE Fhase : LINE
Limit 1 BLS/NZIS CISFR3Z QF
Enginesar : Sid
EUT + Switching Adaptor
Power i+ AC 240V/50Hz
M/N : FJ-S5W20175401200D
Teat Mode ! Full Load(Output:54V/1.23)
T+Y
LISH Cable Emission
Freq. Factor Loas FEeading Level Limits Margin Eemark
(MHz (dB) {dBE) {dBuV) (dBuwv) (dBuw) (dB)
1 0.15 9.61 9.81 29.58 49.00 56.00 7.00 Average
2 0.13 9.6l 9.81 38.92 58,34 @6.00 T QP
3 0.17 9.6l 9.81 25.58 45.00 55.21 10.21 Average
4 0.17 9.8l 9.81 37.82 57.34 85.21 T.87 QFE
5 0.21 9,81 .80 23.81 43,22 53.40 10.18 Lyverage
& 0.21 9.61 2.80 34,47 53.88 6£3.40 9.52 QP
7 0.40 8.6l 9.82 2.34 37.77 47.2¢ 10.09 Average
g 0.40 9.6l 9.82 25.47 44.30 57.86 2.98 QP
] 0.77 9. &0 9.81 15.03 34.44 46.00 11.5& Average
10 0.77 9,80 3,81 23,689 43.10 S5&.00 12.80 QB
11 0.98 2,684 2.83 15.75 35.22 46,00 10.78 Average
2 0.%8 3,84 9.83 23.2 42.72 56.00 13.28 QP

L

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-08-08

70

60

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

50

40

30

20

10

]

‘10.15 .
Site no
Env. / Imns.
Limit
Engineer
EUT
Eower
M/N

Teat Mode

{8 I T O S T Y

I on N s L RO e

[ . Y T e )

D L RO R
[ 8]

o

[ T T I T I T T ]
[Fo
[

[T8]
o

il

10

[
(=

w] ] il
oo o

(=
(L% ]

5 1 2 5 10 20 30
Frequency (MHz)
2# Contuction Shield Room Data no. s 107
Temp:27.3"'C Humi:56.E8% Pressa:101.50kFaINE Phase : NEUIRAL
BS/NZIS CISFR32 QF
Sid
Switching ARdaptor
AC 240V/50Hz
FJ-5W20175401200D
Full Load(Output:54V/1.2A)
T+Y
LISH Cable Emission
Factor Loss Eeading Level Limits Margin Eemark
{dB) (4R} (dBuv) (dBuv) (dBuv) {dB)
9.4%9 9.81 28.70 48.00 55.47 T.47 Mverage
9.49 9.81 38.70 58.00 85.47 T.47 QP
8.80 8.80 21.80 41.00 53.01 12.01 Everage
9.680 9.80 32.52 51.92 63.01 11.0%9 QF
82,58 9.83 15.58 35.00 43.75 14,75 Lverage
8.59 9.83 23.56E 43.00 59.75 16.7 QP
9.59 89.82 19.39 39.00 47.589 g.59 Average
8.5% 8.82 27.70 47.11 57.58 10.48 QP
g9.58 9.81 16.05 35.45 46.27 10.82 Average
8,58 2.81 26.64 dg.04 58.27 10.23 QE
9.63 9.81 17.16& 36.60 4€.00 9.40 Rverags
9.63 9.81 24.67 44.11 56.00 11.€9 QF

L

EST Technology Co., Ltd.

Report No. ESTE-C1708006-1 Page 48 of 178



80

Level (dBuV)

Date: 2017-08-08

7o

of T

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

10
0

Site no
Env. / Ins.
Limit
Engineer
EUT
Fower
M/N

Tesc Mods

EsL.

5 1 2 5
Frequency (MHz)

£44 Shield Room Data no.

: Temp:24.5'C Humi:4E% Freas:101.50kFa LINE Fhase :
: AS/NZS CISPR32 QP
: Sid

Switching Adapteor

AC 110V/elHz

FJ-5W20170906e000D

: Full Load(Output:9V/aa)

¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20

73
NEUTRAL
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80

Level (dBuV)

Date: 2017-08-08

70

20

10

\ AS/NZS CISPR32 QP
60 |

f !

A5 .

Site no

Env. / Ins.

Limit
Enginesr
EUT

Eower
M/N

Teat Mods

EsL.

A 1 2 5 10 20
Frequency (MHz)

244 Shield Room Data no. 75

1 Temp:24.5"'"C Humi:42% Pre=22:101.50kFa LINE Fhase : LINE
: AS/NZIS CISPR32 QF

: Sid

¢ Switching Adaptor

AC 1l0V/e0Hz
FJ-SW20170806000D0

: Full Load(Output:dV/eA)

¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 50 of 178
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Level (dBuV)

Date: 2017-08-08

70

| T

AS/NZS CISPR32 QP

ASINZS CISPR32 AV

10
]
A5 . 5 1 2 5 10 20
Frequency (MHz)
Site no 244 Shield Room Data no. 77
Env. / Ina. : Temp:24.5'C Humi:42% Pre=aa:101.50kFa LINE Fhase : LINE
Limit : AS/NZS CISPR32 QP
Engineer + Sid
EUT : Switching Adaptor
Power + AC 240V/50Hz
M/N : FJ-5W2017090€000D
ITeat Mode : Full Load({Output:9V/ea)
Y
EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 51 of 178

EsL.

30



Level (dBuV)

Date: 2017-08-08

80

70

of e

AS/NZS CISPR32 QP

ASINZS CISPR32 AV

10
0
A5 5 1 2 5 10 20
Frequency (MHz)

Site no 244 Shield Room Data no. 78
Enov. / Ins. : Temp:24.5'C Humi:4E8% Fre=s:101.50kFa LINE Fhase : NEUIRAL
Limit + BAS/NZIS CISFR3Z QF
Enginesr : Sid
EUT 1 Switching Adaptor
Bower s AC 240W/50Hz
M/N FJ-5W20170906000D

Test Mode

EsL.

: Full Leoad(Output:9V/&A)

¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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30



Level (dBuv)

Date: 2017-08-08

70

of T

10

AS/MNZS CISPR32 QP

AS/NZS CISPR32 AV

JA5 .

Site no
Env. / Ins.
Limit
Engineer
EUT

Power

M/N

Test Mods

EsL.

5 1 2 5 10
Frequency (MHz)

£44 Shield Rcom Data no. : Bl

! Temp:24.5'C Humi:42% Fre=s=:101.50kPFa LINE Fhase : NEUIRAL
1 AS/NZIS CISPR3Z QF

1+ 5id

: Switching Adaptor

AC 240V/50Hz

FJ-5W20171086000D

: Full Leoad(Output:10.E8V/8A)

¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

20
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Level (dBuV)

Date: 2017-08-08

80

70

of T

20

10

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

Site no

Env. / Ins.

Limit
Engineer
EUT

Power

M/K

Test Mode

EsL.

5 1 2 5
Frequency (MHz)

€44 Shield Rocom Data no.

! Temp:24.5'C Humi:48% Fre=2s2:101.50kFa LINE Fhase

AS/NZIS CISFR32 QP

: Sid

Switching Adaptor

: AC 240V/50MHz

FJ-5W20171086000D

: Full Load(Output:10.8V/eA)

¥

EST Technology Co., Ltd.

Report No. ESTE-C1708006-1

10 20

g3

: LINE
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Site

Env. /

Limitc

a0

Level (dBuV)

Date: 2017-08-08

70

20

10

50\

AS/NZS CISPR32 QP

ASINZS CISPR32 AV

A5 .

no
Ins.

Enginesr

EUT

Power

M/N

Test

EsL.

Mode

5 1 2 5 10
Frequency (MHz)

244 Shield Reoom Data no. + B5
Temp:24.5'C Humi:45% Pres=:101.50kFa LINE Fhase : LINE

: BAS/NZIS CISPR3Z QP
: Sid

¢ Switching Adaptor
: AC 110V/e0Hz

FJ-5W20171086€000D

: Full Leoad(Output:10.8V/eA)

¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

20
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80

Level (dBuV)

Date: 2017-08-08

70

20

10

sofyh

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

JA5 .

Site no

Env. / Ins.

Limit
Enginesr
EUT

Power

M/N

Teat Mode

EsL.

5 1 2 5
Frequency (MHz)

£44 Shield Room Data no.

: Temp:24.5'C Humi:48% Pres=:101.50kFa LINE Fhase
: BRS/NIS CISFR3Z QF

: Sid

s+ Switching Adaptor

: AC 11loW/60Hz

FJ-SW20171086000D

: Full Load(Cutput:10.8V/&A)

¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20

-

: NEUIRAL
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Level (dBuV)

Date: 2017-08-08

80

70

of T

AS/NZS CISPR32 QF

ASMNZS CISPR32 AV

10
]
A5 2 5 1 2 5 10 20
Trace: 337 Frequency (MHz)

Site no i 844 Shield Roonm Data no. : B89
Env. / Ins. : Temp:24.5'C Humi:48% PFre=s=:101.50kFa LINE Fhase : NEUTRAL
Limit 1 BRS/NZIS CISER3Z QF
Engineer : Sid
EUT + Switching Adapter
Power :+ AC llov/eQHz
M/N : FJ-5W20173301570D
Test Mode : Full Load(Output:33V/1.87A)

EsL.

Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-08-08

80

70

o T

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

JA5 .

10
0

Site no
Enov. / Ins.
Limit
Engineer
EOT
Power
M/N

Teat Mnde

EsL.

5 1 2 5
Frequency (MHz)

244 5Shield Room Data no.

o .

: Temp:24.5"'"C Humi:48% Fre=2:101.50kFa LINE Fhase :
: AS/NZIS CISPR32 QP
+ Sid

: Switching Adaptor

: AC 1loV/eOHz

: FJ-5W20173301970D

: Full Load(Output:33V/1.974)
Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20

51
LINE
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Level (dBuV)

Date: 2017-08-08

80

70

En\ ASINZS CISPR32 QP

ASINZS CISPR32 AV

20

10

A5 .

Site no

Env. / Ins.

Limit
Engineser
EUT

Power
M/N

Teat Mode

EsL.

5 1 2 5 10 20
Frequency (MHz)

i £44 Shield Roonm Data no. -

; Temp:24.5"C Humi: 4% Fre==2:101.50kFa LINE Fhasze : LINE
: AS/NZIS CISPFR3Z QF

: Sid

+ Switching Adeptor

+ AC 240V/50Hz

: FJ-5W20173301870D

: Full Load(Output:33V/1.874)
Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 59 of 178

30



80

Level (dBuV)

Date: 2017-08-08

70

o T

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

10
0

Site no
Eov. / Ina.
Limit
Engineser
EOT
Power
M/N

Teat Mode

EsL.

5 1 2 5
Frequency (MHz)

£44 Shield Room Data no.

1 Temp:24.5"C Humi:42% PFre=s=:101.50kFa LINE Fhase
: BS/NZS CISFR3Z QF

id

3
: Switching Adaptor
ul

: AC 240W/50H=z

FJ-5W20173301970D

: Full Load(Output:33V/1.974)

¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20

93

: NEUIRAL
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Level (dBuV)

Date: 2017-08-08

80

70

o T

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

10

0
Site no
Env. / Inas.
Limit
Enginesr
EUT
Power
M/N

Teat Mode

EsL.

5 1 2 5 10 20
Frequency (MHz)

-

£44 Shield Room Data no. : 97

! Temp:24.5'C Humi:48% Fres=2:101.50kFa LINE Fhase : LINE
: AS/NZIS CISFR32 QF

+ 5id

: Switching Adsptor

¢ AC 240V/50Hz

FJ-SW20175401200D

: Full Load (Output:54V/1.2A)

¥
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Level (dBuV)

Date: 2017-08-08

/

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

a0

70

G0

50

40

30

20

10

UJE .

Site no
Enov. / Ins.
Limit
Engineer
EUT
Bower
M/N
Iest Mode

L

€44 Shield Room

: Temp:24.5'C Humi:45% Preas
+ AS/NZIS CISFR3Z2 QF
1 Fid

+ Switching Adaptor
s AC 240V/50Hz

: FJ-5W20175401200D
: Full Load(Cutput:54V/1.2R)

¥

EST Technology Co., Ltd.

2

Frequency (MHz)

Data no.

Report No. ESTE-C1708006-1

10 20 30

:101.50kPa LINE FPhase : NEUIRAL
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80

Level (dBuV)

Date: 2017-08-08

To

40

30

20

10

su\

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

Site no

Env. / Imns.

Limic
Engineer
EUI

Pover

M/NH

Test Mode

EsL.

5 1 2 5
Frequency (MHz)

£44 Shield Roonm Data no.

: Temp:24.5'C Humi:48% Freas=:101.50kFa LINE Fhase
1 AS/NZIS CISFR32 QF

: Sid

s Switching Adaptor

:+ AC 110V/e0Hz

FJ-5W20175401200D

! Full Lead(Output:54V/1.28)

¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

101

: LINE

10 20
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80

Level (dBuV)

Date: 2017-08-08

70

50

40

30

20

10

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

Site no

Env. / Ins.

Limit
Enginesr
EOT

Power
M/N

Teat Mode

L

5 1 2 5
Frequency (MHz)

£44 Shield Room Data no.

: Temp:24.5'C Humi:48% Pres=:101.50kFa LINE Fhase
1 AS/NZIS CISFR3Z QF

+ 5id

s+ Switching Adaptor

: AC 110V/eOHz

: FJ-5W20175401200D

: Full Load(Cutput:54V/1.24)

¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20 30

103

: NEUTRAL
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Level (dBuV)

Date: 2017-08-08

ﬁ“\\ |

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

A5 .

a0
70
50
40
30
20
10
0
-10
Site no
Env. / Ins.
Limit
Engineer
EOUT
Power
M/N

Test Mode

EsL.

5 1 2 5
Frequency (MHz)

: 2# Contuction Shield Room Data no.
: Temp:27.3'C Humi:5&.&8% Fre=22:101.50kFallNE Fhase :
: AS/NZS CISFR3Z2 QF
:+ 5id

+ Switching Adaptor
s AC 110V/e0Hz

FJ-5W20175401200D

: Full Load(Output:54V/1.24)

Y+Y¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

109
LINE

10 20
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Level (dBuV)

Date: 2017-08-08

70

Eﬂ\\\ |

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

50

40

30

20

10

0

‘10.15 .
Site no
Eov. / Ins.
Limit
Engineear
EUT
Power
M/N

Teat Mode

EsL.

5 1 2 5
Frequency (MHz)

: 2# Contuction Shield Room Data no.
: Temp:27.3'C Humi:56.8% Fres=2:101.50kFaINE Fhase :
:+ AS/NZIS CISFR3Z QF
+ 5id

+ Switching Adapteor
+ AC 110V/e0Hz

FJ-5W20175401200D

: Full Lead(Output:54V/1.23)

T+

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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111
NEUTRAL
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Level (dBuV) Date: 2017-08-08

70

AS/NZS CISPR32 QP
60 |

ASMZIS CISPR32 AV

50

40

30

20

10

0

-1n_15 .
Site no
Env. / Ins.
Limit
Enginesr
EUT
Power
M/N
Test Mods

EsL.

5 1 2 £ 10 20 30
Frequency (MHz)

<# Contuction Shield Room Data no. s 113
Temp:27.3'"C Humi:56.8% Fre=a:101.50kFalIllE Fhase : NEUIRAL

: AS/NZI3 CISFR3Z QF

Sid

Switching Adaptor

AC 1l0V/e0Hz
FJ-5W20173301970D

Full Load(Output:33V/1.87A)
T+Y
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80

Level (dBuV) Date: 2017-08-08

70

AS/NZS CISPR32 QP
60 |

AS/INZS CISPR32 AV

A5 .

50
40
30
20
10
0
-10
Site no
Env. / Ins.
Limit
Engineer
EUT
Bower
M/N
Teat Mode

EsL.

5 1 2 5 10 20 30
Frequency (MHz)

: 2% Contuction Shield Room Data no. s 115
} Temp:27.3'C Humi:5&.£% Fre=a:101.50kFaINE Fhase : LINE
: AS/NIS CISFR3Z QF

+ 85id

Switching hdaptor

: AC 1lo0V/eolz

FJ-5W20173301870D

: Full Load{Output:33V/1.97A)

T+
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Level (dBuV)

Date: 2017-08-08

AS/NZS CISPR32 QP

ASMNZS CISPR32 AV

80

70

50

40

30

20

10

]

-1[:_15 .
Site no
Env. / Ins.
Limit
Engineer
EUT
Bower
M/N
Teat Mods

EsL.

2 5

Frequency (MHz)

: 2# Contuction Shield Room
! Temp:27.3'C Humi:5e.8% Fress:101.50kFaINE Fhase : LINE
+ BRS/NZIS CISFR3Z QF
1 5id

: Switching Adaptor

AC 240V/50H=z

FJ-5W20173301970D

: Full Load{0utput:33V/1.974)

¥+Y

EST Technology Co., Ltd.

Data no. : 117

Report No. ESTE-C1708006-1

10 20
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Level (dBuV)

Date: 2017-08-08

80
70
AS/NZS CISPR32 QP
60 |
ASMNZS CISPR32 AV
50 |
40
30
20
10
0
‘1U.15 . 5 1 2 5 10 20
Frequency (MHz)
Site no : 2% Contuction Shield Room Data no. ¢ 114
Env. / Ins. : Jemp:27.3'C Humi:5&8.2% Frezss:101.50kFalllE Fhase : NEUIRAL
Limit : AS/NZS CISFR3Z QF
Engineer : 5id
EUT s Switching Adaptor
Power : AC 240V/50Hz
M/NH FJ-S5W20173301870D

Teat Mode

EsL.

Full Load(Output:33V/1.87a)
Y+Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 70 of 178

30



Level (dBuV)

Date: 2017-08-08

E“\ |

ASMNZS CISPR32 QP

ASMNZS CISPR32 AV

JA5 .

80
7o
50
40
30
20
10
]
-10
Site no
Env. / Ins.
Limit
Enginesr
EUT
Bower
M/N
Teat Mode

EsL.

5 1 2 5
Frequency (MHz)

: 24 Contuction Shield Room Data no.
! Temp:27.3'C Humi:56.8% Presa:101.50kFaINE Fhase :
+ AS/NZIS CISFR3Z QF
1+ 5id

:+ Switching ldaptor

i AC 240W/50Hz

FJ-5W20171086000D

1 Full Load(Output:10.8V/8A)

T+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20

121
NEUTRAL
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40

30

20

10

0

‘10.15 .
Site no
Env. / Ins.
Limit
Enginesr
EUT
Fower
M/N
Teat Mode

EsL.

80

Level (dBuV)

Date: 2017-08-08

70

AS/NZS CISPR32 QP
60 |

50\ j AS/NZS CISPR32 AV

A5 1 2 5 10 20
Frequency (MHz)

: 2# Contuction Shield Room Data no. : 123
: Temp:27.3'C Humi:5e.8% Fress:101.50kFalNE Fhase : LINE
1 BAS/NZIS CISFR3Z QF

1+ 5id

+ Switching Adaptor

: AC 240V/50Hz

FJ-5W201710&8€000D

1 Full Load(Output:l0.EV/&R)

T+Y
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80

70

60

Level (dBuV)

Date: 2017-08-08

\\

ASNZS CISPR32 QP

\

ASMNZS CISPR32Z AV

50 |
40
30
20
10
0
‘10.15 2 5 1 2 5 10 20
Frequency (MHz)
Site no : 24 Contuction Shield Room Data no. s 125
Env. / Ins. : Temp:27.3'C Humi:5@.2% Fres=:101.50kFeINE Fhase : LINE
Limit : AS/NZIS CISFR32 QF
Enginesar + Sid
EUT : Switching Adaptor
Power + AC 110V/&0Hz
M/H : FJ-5W2017108€000D
Teat Mode : Full Lead(Output:10.8V/8A)
T+Y

EsL.

EST Technology Co., Ltd.

Report No. ESTE-C1708006-1
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Level (dBuV)

Date: 2017-08-08

70

ﬁu\“\\ |
su\ |

AS/NZS CISPR32 QP

ASNZS CISPR32 AV

A5

40
30
20
10
0
-10
Site no
Enov. / Ins.
Limit
Enginser
EUT
Bower
M/N
Teat Mode

EsL.

5 1 2 5
Frequency (MHz)

: 2#4 Contuction Shield Room Data no.
: Temp:27.3'C Humi:56.8% Fresza2:101.50kFalNE Fhase :
+ AS/NZS CISFR3Z2 QF
1+ 5id

s Switching Adaptor
: AC 110V/e0Hz

FJ-5W20171086000D

1 Full Load(Outpuc:l0.EV/&R)

T+Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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127
NEUTRAL
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Level (dBuV)

Date: 2017-08-08

80

70

50
40
30
20
10

0

ﬁ“\ |

AS/NZS CISPR32 QP

ASNZS CISPR32 AV

-10

JA5 .

Site no

Env. / Ins.

Limit
Enginesr
EUT

Power
M/H

Teat Mode

EsL.

5 1 2 5
Frequency (MHz)
: 2# Contuction Shield Room Data no.
: Temp:27.3'C Humi:5&.E8% PFrea=:101.50kFalllE Fhase :

: AS/NZIS CISFR3Z2 QF
» S5id

+ Switching ldaptor
s+ AC 110V/60Hz

FJ-S5W20170906000D

: Full Lead(Output:3V/ea)

Y+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20 30

129
NEUTRAL
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Level (dBuV) Date: 2017-08-08

a0
70
ASMNZS CISPR32 QP
G0 |
SINZS CISPR32 AV
50 | A
" ¥
30
20
10
0
‘1[;.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site no : 2# Contuction Shield Room Data no. : 131
Env. / Ins. : Temp:27.3'C Humi:56.8% Pre=2:101.50kFaINE Fhase : LINE
Limitc : AS/NZS CISFR3Z QF
Engineer : S5id
EUT + Switching Adaptor
Bower : AC 240V/50Hz
M/ : FJ-5W20170806000D
Teat Mode : Full Load (Cutput:SV/ai)

Y+¥
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Level (dBuV)

Date: 2017-08-08

70

ﬁ"\ |

AS/NZS CISPR32 QP

ASMNZS CISPR32 AV

JA5 .

50

40

30

20

10

0

-10
Site no
Env. / Ins.
Limit
Engineer
EUT
Eower
M/N

Iest Mods

EsL.

5 1 2 5
Frequency (MHz)

: 24 Contuction Shield Room Data no.
! Temp:27.3"C Humi:56.8% Fress2:101.50kFaIlNE Fhase :
: RS/NZIS CISFR32 (QF
1 8id

s Switching Adaptor

: AC 240V/50MHz

FJ-5W20170906000D

1 Full Load(Output:SV/eh)

¥+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

10 20 30

133
NEUTIRAL
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Level (dBuV) Date: 2017-08-08

70

AS/MNZS CISPR32 QP
60 |

ASNZS CISPR32 AV
50 |

40

30

20

10

0
-10
A5 2 5 1 2 5 10 20 30
Frequency (MHz)

Site no : 2# Contuction Shield Room Data no. i 135
Env. / Ins. : Temp:27.3'C Humi:56.8% Press:101.50kFaINE FPhase : LINE
Limit 1 AS/NZIS CISFR3Z QF
Engineer : Sid
EUT + Switching RAdaptor
Eower : AC 1l10V/eQHz
M/H : FJ-5W20170906e000D
Teat Mode : Full Load{(OCutput:SV/ek)

¥+¥
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Level (dBuV)

Date: 2017-08-08

70

ﬁﬂ\\ |

AS/NZS CISPR32 QP

ASNZS CISPR3Z AV

i L

50

40

30

20

10

0

10
Site no
Env. / Ins.
Limit
Engineer
EUT
Power
M/N

Teat Mode

EsL.

5 1 2 5
Frequency (MHz)
: 2# Contuction Shield Room Data no.
! Temp:27.3'C Humi:56.2% Fre=aza:101.50kFalllE Fhase :
: AS/NZS CISPR3Z2 QP
+ Sid

+ Switching Adaptor

: AC 240V/50Hz

FJ-5W20175401200D

: Half Load(Output:S54V/0.84)

T+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuUV)

Date: 2017-08-08

70

Eﬂ\\ |

AS/MNZS CISPR32 QP

ASNZS CISPR32 AV

JA5 .

50

40

30

20

10

0

10
Site no
Env. / Ins.
Limit
Engineer
EUT
Bower
M/N

Teat Mode

EsL.

5 1 2 5
Frequency (MHz)

: 24 Contuction Shield Room Data no.
! Temp:27.3'C Humi:56.8% Fress:101.50kFalllE Fhase :
: RS/NIS CISFR3Z QF
: Sid

Switching Adaptor

: AC 240V/50H=z

FJ-5W20175401200D

: Half Lead(Output:54V/0.&R)

¥+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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10 20 30
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Level (dBuV)

Date: 2017-08-08

ﬁ“\\\R

AS/NZS CISPR32 QP

AS/NZS CISPR32 AV

a0

70

40

300 1

20

10

]

1035 2
Site no :
Env. / Ins. 1
Engineer
EUT
Dower
M/N :

ESL,

~

2# Contuction Shield Room &
Temp:27.3'C Humi:56.8% Prea=z:101.50kFaINE Fhase
:+ BRS/NZS CISFR3Z2 QF
+ 5id

Switching Adaptor

¢ AC 240V/50Hz

FJ-5W20175401200D

: No Load

T+¥

EST Technology Co., Ltd

2
Frequency (MHz)

)

I -

no.

i

=

Report No. ESTE-C1708006-1

10 20

i 141
: LINE

Page 81 of 178

30



Level (dBuV)

Date: 2017-08-08

70

50

40

30

20f

10

an\\

AS/NZS CISPR32 QP

ASINZS CISPR32 AV

-10

N L

Site no
Eov. / Ins.
Enginear
EUT

Power

M/N

Tesat Mnode

ESL,

H a
! Temp:27.3"'C Humi:56.8% Freas:101.50kFaINE Fhase :

.

-

2% Contuction Shield

AS/NZS CISPR32 QF

: Sid

Switching lAdaptor
AC 240V/50Hz
FJ-5W20175401200D
No Load

¥+¥

EST Technology Co., Ltd.

s
Ml i 4N

2 5
Frequency (MHz)

)

jata no.

Report No. ESTE-C1708006-1

10 20 30

143
NEUTRAL
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4.2. Radiated Emission Test

RESULT :  Pass

Test procedure . AS/NZS CISPR 32:2015

Frequency range : 30 to 1000 MHz

Test Site : 966 Chamber

Limits : AS/NZS CISPR 32:2015 Class B

Test Setup

Date of test : Jul. 31~Aug. 08, 2017

Model No. . FJ-SW20170906000D, FJ-SW20171086000D, FJ-SW20173301970D,

FJ-SW20175401200D, FJ-SW20170906000, FJ-SW20171086000,
FJ-SW20173301970, FJ-SW20175401200

Input Voltage : AC240V/50Hz, AC 110V/60Hz

Operation Mode . Full Load, Half Load, No Load

The EUT was placed on a turn table which was 0.8 m above the ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. The EUT was set 3
m distance from the receiving antenna which was mounted on an antenna tower. The measuring
antenna moved up and down to find out the maximum emission level. It moved from 1 m to 4 m
for both horizontal and vertical polarizations.

The EUT was tested in the Chamber Site. It was pre-scanned with a Peak detector from the
spectrum, and all the final readings from the test receiver were measured with the Quasi-Peak
detector.

The bandwidth setting on the test receiver was 120 kHz.

=
|
Semi-anechoic Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

< >
< >

Vln
AIII

EUT and
Support System
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4
Receiver -
Note: Test uncertainty: +4.34dB at a level of confidence of 95%
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Test Data

Level (dBuVim)

Date: 2017-08-08

a0
70
60
50 AS/NZS CISPR32B
-6dB
40
|~ 4
30 W
20
10
ﬁ3[] 100. 200, 300. 400, 500. 600, 700. 800, 900. 1000
Frequency (MHz)
Site no. 2% 966 chamber Data no. = 173
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : AS/NZIS CISFR3Z E
Env. / Ins. y Temp:23.6" ;Humi:56%;Prass:101.52kPa
Enginesr : Hale
EUT i Switching Adaptor
Power : AC 110V/e0Hz
M/N : FJ-5W20175401200

Tazt Mods

Remark

: Full Load(Output:54V/1.2R)
4
ANT Cable Emission
Factor Leoss Reading Level Limit Margin
(dB/m) (dB) {dBuV) (dBuV/m) (dBuV/m) (dB)
1g8.09 1.04 17.48 36.61 40.00 3.39
17.52 0.95 17.51 35.98 40.00 4.02
B.11 1.17 22.93 32.21 40,00 7.79
10.11 1.50 2Ll.42 33.03 40.00 6.97
11.14 1.72 17.52 30.3%8 40.00 9.62
11.14 1.72 17.52 30.38 40.00 .62
EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuVim) Date: 2017-08-08

a0
70
60
50 ASINZSCISPR32B
-6dB
40
30 - ~
F
20
10
USU 100. 200, 300. 400. 500. 600, 700. 800. aoa. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. : 174
Dis. / Ant. : 3m 37082 Ant. pol. : HORIZONTAL
Limit : AS/NZS CISPR32 B
Env. / In=. : Temp:23.6" Humi:56%;Press:101.52kFs
Engineer : Hale
EUT ¢ Switching Adaptor
Power : AC 110V/e0Hz
M/N : FJ=-SW20175401200
Test Mods ¢ Full Load({Cutput:54V/1.2R)
¥
LNT Cable Emisaion
Freq. Factor Loas Reading Level Limit Margin Remark
(MHz) {dB/m) {dB) {dBuW¥) (dBuV/m) (dBuV/m) (dB)
1 79.470 €.97 1.1z 13.80 21.89 40.00 1g8.11 QF
2 104.&90 10.03 1.54 18,81 31.38 40.00 B.82 QFE
3 142.520 11.18 1.77 =i 22.85 40,00 17.15 QP
4 156.100 10,41 1,81 14.22 26,51 40,00 13,43 QP
5 T76.470 8.03 2.08 14.17 25.28 40.00 14.7 QP
& 258.9%20 13.26 2.30 9.20 24.78 47.00 22.24 QF
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Level {dBuV/m) Date: 2017-07-31

a0
70
60
50 ASNZS CISPR32B
-6dB
40
30
20
10
UBD 100. 200. 300. 400. 500. 600. 700. a00. a00. 1000
Frequency (MHz)
Site no. : 24 966 chanber Data no. : 145
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : BS/NZS CISPFR3Z B
Env. / Ins. : Temp:23.6" ;Humi:56%; Press:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 110V/60H=z
M/N : FJ-SW20171086&000
Te=zt Mods : Full Lead(Cutput:10.8V/&R)

¥+¥
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Level (dBuV/m) Date: 2017-07-31

20
70
60
50 AS/NZS CISPR32B
-6dB
40
30
20
10
n3[] 100. 200, 300. 400. 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. i 2# 986 chamber Data no. : 144&
Dia. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit 1 AS/NZIS CISFR3Z B
Env. / Ins. ! Temp:23.6" ;Humi:56%Pres=:101.52kPa
Engineer : Hale
EUT i Switching Adsptor
Power 1 AC 110V/e0Hz
M/N 1 Fg-5W20171086&000
Tezt Mode : Full Leoad(Output:10.8V/ER)

T+Y¥
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Level (dBuV/m) Date: 2017-07-31

a0
70
G0
50 ASNZSCISPR3I2B
-6dB
40
30
20
10
03[1 100. 200. 300. 400, 500. 600. 700. 800, a00. 1000
Frequency (MHz)
Site no. : 24 %6¢ chamber Data no. : 147
Dis. / Ant. 1 3nm 37062 Ant. pol. : VERTICAL
Limit 1 BAS/NZS CISFR3Z B
Env. / Ins. ! Temp:23.6" rHumi:56%;Preas:101.52kPa
Engineer : Hale
EUT i Switching Adaptor
Fower  AC 240V/50Hz
M/N r FJ-5SW2017108&000
Test Mods : Full Toad(Output:10.8V/8L)
¥+¥
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Level (dBuVim) Date: 2017-07-31

a0
70
60
50 ASNZS CISPR3ZB
-6dB
40
30
20
10
l33[] 100. 200, 300. 400, 500. G600, 700. 200, a00. 1000
Frequency (MHz)
Site no. i 2# 96€ chamber Data no. : 148
Dia. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : AS/NZS CISPR3Z B
Env. / Ins, ? Temp:23,.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT i Switching Adaptor
Power i AC 240V/50Hz
M/H 1 FJ-5K2017108&000
Tast Mods : Full Load({Cutput:10.8V/ER)

T+Y
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Level (dBuVim) Date: 2017-07-31

20
70
G0
50 AS/NZS CISPR32B
-6dB
40
30
20
10
n3[] 100. 200. 300. 400. 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. : Z# 966 chamber Data no. : 149
Dis. / Ant. 1 3m 37062 Anct. pol. : HORIZONTIAL
Limit : AS/NZS CISPR3Z2 B
Env. / Ins, : Temp:23.6" Humi:56%:Praas:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Fower 1 AC 240V/50Hz
M/N 1 FJ=-5W2017080&000
Te=t Mods : Full Load{Qutput:9V/&R)
T+%
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Level (dBuVim) Date: 2017-07-31

a0
70
60
50 ASNZS CISPR3ZB
-6dB
40
30
20
10
030 100. 200, 300. 400, 500. 600, 700. 800. 900. 1000
Frequency (MHz)
Site no. i 2% %96¢ chamber Data no. : 150
Dis. / Amnt. : 3m 370a2 Ant. pol. : VERTICAL
Limit 1 AS/NZIS CISFR3Z B
Env. / Ins=. ? Temp:23,6" ;Humi:56%;Pres=:101.52kFa
Engineer : Hale
EUT i Switching Adaptor
Fower 1 AC 240V/50Hz
M/N 1 FJ=-SW20170906000
Te=zt Mode : Full Leoad(Output:3V/EL)
Y+Y
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Level (dBuV/m)

Date: 2017-07-31

20
70
60
50 ASNZS CISPR3I2B
-6dB
40
30
20
10
03[] 100. 200. 300. 400, 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site no. i 2# 986 chamber Data no. : 151
Dis. / Ant. 1 3m 37062 Ent. pol. : VERTICAL
Limit : BRS/NZIS CISFR3Z B
Env. / Ins. : Temp:23.6" Humi:56%:Preas:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Power : AC 110V/e0OHz
M/N : FJ=-3W2017090&000

Test Mode

ESL,

: Full Leoad({Output:9V/&R)

¥+¥

EST Technology Co., Ltd.
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Level (dBuV/m)

Date: 2017-07-31

a0
70
60
50 ASNZSCISPR32B
-GdB
40
30
20
10
USD 100. 200, 300. 400, 500. 600, 700, 800, a0o. 1000
Frequency (MHz)
Site no. i1 2% 966 chamber Data no. : 152
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : AS/NZIS CISFR3Z B
Env. / Insa. ! Temp:23.6" ;Humi:56%;Pre=s:101.52kPa
Engineer : Hale
EUT + Switching Adaptor
Fower : AC 110V/e0Hz
M/N FJ-SW201709%0&000

Test Mode

ESL,

Full Load({Qutput:9V/&R)
T+Y¥
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Level (dBuVim) Date: 2017-07-31

80
70
60
50 ASNZS CISPR32B
-GdB
40
30
20
10
l33[] 100. 200. J00. 400, 500. 600, 700. 800, a00. 1000
Frequency (MHz)
Site no. i 2% 9@6€ chamber Data no. : 153
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limitc : AS/NZIS CISFR3Z B
Env. / Ins. : Temp:23.6" ;Humi:56%;Pres=:101.52kPa
Engineer : Hale
EUT + Switching Adaptor
Fower : AC 110V/60Hz
M/N : FJ-5W20173301970
Tazt Mods : Full Lead({Output:33V/1.97R)

T+Y
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Level (dBulW//m) Date: 2017-07-31

a0
70
G0
50 ASHNZSCISPR32ZB
-6dB
40
30
20
10
[13[] 100. 200, 300. 400, 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. : 2% 966 chamber Data no. : 154
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : BRS/NZS CISFR3Z2 B
Env. / In=. : Temp:23.6" Humi:56%; Press:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 110V/e(QHz
M/N : FJ-5W20173301970
Test Mods : Full Load(Output:33V/1.97R)

T+Y
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Level (dBuV/m) Date: 2017-07-31

80
70
60
50 ASMNZSCISPR3ZB
-6dB
40
30
20
10
USU 100. 200. 300. 400. 500. 600, Foo. 800. a00. 1000
Frequency (MHz)
Site no. : 2% 966& chamber Data no. : 155
Dia. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : AS/NZS CISFR3Z2 B
Env. / Ins. ! Temp:23,.6" Humi:56%;Press:101.52kPa
Engineer : Hale
EUT ¢ Switching Adaptor
Fower i AC 240V/50Hz
M/N : FJ-5W20173301970
Test Mods : Full Load(Cutput:33V/1.972)
T+¥
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Level (dBuV/m)

Date: 2017-07-31

80
70
60
50 ASNZSCISPR32B
-6dB
40
30
20
10
|33[] 100. 200. 300. 400. 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. : 15&
Dis. S/ Ant. : 3m 37062 Ant. pol. : HORIZONTIAL
Limit + RS/NZIS CISFR3Z B
Env. / Ins. 3 Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Fower 1 AC 240V/50H=z
M/NH FJ-5W20173301970

Tazt Mods

ESL,

Full Load({Outpuc:33V/1.87R)
Y+

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuVi/m)

Date: 2017-07-31

80
70
60
50 ASMZS CISPR32B
-6dB
40
30
20
10
030 100. 500. 600. F0o0. 800. 900. 1000
Frequency (MHz)
Site no. : 24 9%6€ chamber Data no. : 157
Di=. / Ant. 1 3m Ant. pol. : VERTICAL
Limit 1 AS/NZS CISFR3Z B
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer s+ Hale
EUT i Switching Adaptor
Power : AC 2
M/N 1 FJ=-5W20175401200

Tazt Mode

ESL,

Y+Y

EST Technology Co., Ltd.

: Full Load(Output:5
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Level (dBuV/m)

Date: 2017-07-31

80
70
G0
50 ASMNISCISPRIZEB
-6dB
40
30
20
10
USD 100. 200, 300. 400, 500. 600, 700. 800, a00. 1000
Frequency (MHz)
Site no. 24 966 chamber Data no. 158
Dia. / Ant. : 3m 37062 Ant. pol. : HORIZONTAL
Limit : RS/NZIS CISFR3Z B
Env. / Ims, t Temp:23,6" Humi:56%;Frase:101.52kE2
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 240V/50Hz
M/N : FJ-5W20175401200
Tast Mods ! Full Load(Cutput:54V/1.2R)
T+Y

ESL,

EST Technology Co., Ltd.

Report No. ESTE-C1708006-1
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80

Level (dBuV/m)

Date: 2017-07-31

70

60

50

AS/NZS CISPR32B

-6dB

40

WP

10
UBU

Site no.
Dis. / Ant.
Limit
Env. / Ins,
Engineer
EUT
Fower
M/N

Test Mode

ESL,

100.

200, 300. 400, 500. 600, 700
Frequency (MHz)
2% %66 chamber Data no. : 159
3m 37062 Ant. pol. : HORIZONTIAL

AS/NZIS CISFR3Z B
Temp:23.6" ;Humi :56%;Preas:101.52kPa
Hale

: Switching Adaptor

: AC 110V/e0Hz

FJ=-5W20175401200
Full Load{Cutput:54V/1.2R)
T+Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV/m)

Date: 2017-07-31

ASNZS CISPR32 B

-6dB

Wi

a0

70

G0

50

40

30

20

10

USD

Site no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Fower
M/N

Test Mode

ESL,

100.

200. 3J00. 400. 500. 600. 700. 800. aoo.
Frequency (MHz)

2% 966 chamber Data no. = lé&0

3m 37062 Ant. pol. : VERTICAL

AS/NZIS CISFR3Z B
3 Temp:23.6" ;Humi:56%;Press:101.52kPa
: Hale
i Switching Adaptor
: AC 110V/e0H=z
: FJ-5W20175401200
: Full Load({Output:54V/1.2R)

T+Y
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Level (dBuV/m) Date: 2017-08-08

80
L]
G0
50 ASNZSCISPR3I2B
-6dB
40
30
20
10
030 100. 200, 300. 400, 500. 600, 700. 200, a00. 1000
Frequency (MHz)
Site no. i 2# %966 chamber Data no. : lél
Dia. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : RS/NZS CISFR3Z B
Env. / In=. : Temp:23.6" :Humi:56%;Prass:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Power : AC 240V/50Hz
M/N : FJ-5W201703906000
Tezt Mods : Full Load(Cutput:3V/eR)
Y
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Level (dBuV/m)

Date: 2017-08-08

80
70
G0
50 ASNZSCISPR32B
-6dB
40
30
20
10
n3[] 100. 200, 300. 400, 500. G600, 700. 800, ano. 1000
Frequency (MHz)
Site no. 2% 966 chamber Data no. lé2
Di=. / Ant. HI i | 370e2d Ant. pol. : HORIZONIAL
Limit + AS/NZIS CISFR3Z B
Env. / Ins. : Temp:23.67 rHumi:56%;Press:101.52kPa
Engineer : Hale
EUT i+ Switching Adaptor
Fower 1 AC 240V/50Hz
M/N 1 FJ=-SW20170806000

Tezt Mods :

ESL,

1

EST Technology Co., Ltd.

Full Load{Cutput:3v,

/6R)

Report No. ESTE-C1708006-1
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Level (dBuVim)

Date: 2017-08-08

a0
70
60
50 ASINZS CISPR3I2 B
-6dB
40
30
20
10
USD 100. 200, 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site no. : 24 %ge chamber Data no. : 1l&3
Dis. / Ant. 1 3m 370682 Ant. pol. : HORIZONIAL
Limit : RS/NES CISFR3Z B
Env. / Ins. : Temp:23.6" Humi:56%:Prass:101.52kFa
Engineer + Hale
EUT + Switching Adaptor
Power : AC 110V/eOHz
M/H : FJ=-5W2017080&000

Tast Mods

ESL,

Full Load{Output:dIV/ELR)
¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuW/m)

Date: 2017-08-08

a0
70
60
50 ASMNZSCISPR32ZB
-GdB
40
30
20
10
USD 100. 200. 300. 400, 500. 600. Foo. 800. a00. 1000
Frequency (MHz)
Site no. 24 966 chamber Data no. : lé4d
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit + RS/NZS CISFR32 E
Env. / Ins. 3 Temp:23.6" ;Humi:56%;Pre=s:101.52kFa
Engineer :+ Hale
EUT + Switching Adaptor
Power 1 AC 110V/e0Hz
M/N : FJ-3W2017090&000

Teat Mods

ESL,

: Full Load(Output:sV/

L

EST Technology Co., Ltd.

Report No. ESTE-C1708006-1
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Level {dBu\//m) Date: 2017-08-08

a0
70
60
50 ASINZS CISPR32B
-6dB
40
i
30
20
10
GS[] 100. 200. 300. 400, 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. : 24 968 chamber Data no. : 1&5
Dis. / Ant. 1 3m 37082 Ant. pol. : VERTICAL
Limit : BRS/NZIS CISFR3Z B
Env. / Ins. t+ Temp:23,8" rHumi:56%;Fress:101.52kE2
Engineer : Hale
EUT i Switching Adaptor
Power : AC 110V/e0Hz
M/N : FJ-3W2017108&000
Temt Mods : Full Load(Output:10.8V/&R)

i
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Level! (dBuVW/m)

Date: 2017-08-08

80
70
60
50 ASMNZSCISPR32B
-6dB
40
30
20
10
030 100. 200, 300. 400. 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. : léé
Dis. / Ant. ! 3m 37062 Ant. pol. : HORIZONTAL
Limit + AS/NZIS CISFR32 B
Env. / Ins. t Temp:23,6" ;Humi:56%;Prass: 101,52k
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 110V/e0Hz
M/N 1 FO-5W2017108&000

Tazt Moda

ESL,

Full Load(Output:10.E8V/ER)
¥
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Level (dBuVW/m) Date: 2017-08-08

20
70
G0
50 ASINZS CISPR3I2 B
-6dB
40
30
20
10
B3D 100. 200. 300. 400. 500. G600, 700. 800. a00. 1000
Frequency (MHz)
Site no. : 2% 966 chamber Data no. : 147
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limic + RS/NZIS CISFR3Z B
Env. / Ins. 3 Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer :+ Hale
EUT + Switching Adaptor
Power : AC 110V/e0H=z
M/N 1 FO=-SW20171086000
Test Mods : Full Load(Output:10.8V/&R)

b
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Level (dBuV/m) Date: 2017-08-08

80
70
60
50 ASNZS CISPRI2B
-6dB
40
.
30
20
10
03[1 100. 200. 300. 400. 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. : 24 966é chamber Data no. : lé8
Disa. / Ant. : 3m 37062 Ant. pol. : VERTICAL
Limit + RS/NZIS CISFR3Z B
Env. / Ins. s Temp:23.6" ;Humi:56%;Preass:101.52kFa
Engineer : Hale
EUT i Switching Adaptor
Fower : AC 110V/e0Hz
M/N 1 FJ-SW20171086000
Test Mode : Full Load(Output:10.8V/&R)

i
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Level (dBuWim)

Date: 2017-08-08

80
70
60
50 ASNZS CISPR32ZB
-6dB
40
30
20
10
USD 100. 200. 300. 400, 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. : 1é9
Dis. / Ant. : 3m 37062 Ant. pol. : VERTICAL
Limit : RS/NZIS CISFR3Z B
Env. / Ins. s Temp:23.6" rHumi:56%:Press:101.52kPa
Engineer + Hale
EUT i Switching Adaptor
Fower : AC 240V/50Hz
M/N 1 FJ-SW20173301970

Test Mode

ESL,

: Full Load(Output:33V/1.378

i

EST Technology Co., Ltd.

)
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Level (dBuV/m)

Date: 2017-08-08

80
70
G0
50 ASNZSCISPR32B
-GdB
40
30
20
10
U3[] 100. 200, 300. 400, 500. 600, 700. 800, ano. 1000
Frequency (MHz)
Site no. 2#% 966 chamber Data no. : 170
Dis. / Ant. I | 370e2 Ant. pol. : HORIZONIAL
Limit + RS/NZS CISFR3Z B
Env. / Ins. : Temp:23.6" rHumi:56%:Prass:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Fower 1 AC 240V/50Hz
M/N 1 FJ=-SW20173301870

Tazt Mods :

ESL,

Full Load(Cutput:33V/1.97L4)

i

EST Technology Co., Ltd.
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Level (dBuVim) Date: 2017-08-08

a0
70
G0
50 ASNZS CISPR32B
-6aB
40
30
20
10
USD 100. 200. 300. 400. 500. 600, 700. 200, 900, 1000
Frequency (MHz)
Site no. : 2% 966 chamber Data no. : 171
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : AS/NZS CISPR3Z B
Env. / Ins. ¢ Temp:23.6" rHumi:56%;Press:101.52kPa
Engineer : Hale
EUT ¢ Switching Adaptor
Power ¢ AC 110V/e0Hz
M/N : FJ-SW20173301870
Tezt Mods : Full Load(Output:33V/1.97R8)

i
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Level (dBuV/m)

Date: 2017-08-08

a0
70
G0
50 AS/NZS CISPR32B
-6dB
40
30
20
10
|33[] 100. 200, 300. 400, 500. G00. 700. 800, ago. 1000
Frequency (MHz)
Site no. i 2# 96 chamber Data no. : 172
Dia. / Ant. : 3m 37062 Ant. pol. : VERTICAL
Limit : AS/NZIS CISFR3Z B
Env. / Ins=. : Temp:23.6" »Humi:56%;Preas:101.52kFa
Engineer 1 Hale
EUT : Switching Adaptor
Power : AC 110V/e0Hz
M/N FJ-5W20173301970

Tazc Moda

ESL,

Full Load(Cutput:33V/1.97R)
¥

EST Technology Co., Ltd.
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Level (dBuV/m) Date: 2017-08-08

a0
70
60
50 ASINZS CISPRI2ZB
-6dB
40
30
20
10
USD 100. 200. 300. 400, 500. 600. T700. 800. a00. 1000
Frequency (MHz)
Site no. : 24 96€ chamber Data no. : 175
Dia. / Ant. 1 3m 37062 Ant. pol. : HOBRIZONTIAL
Limit 1 BRS/NZS CISFR3Z B
Env. / Ins. ! Temp:23.6" rHumi:56%;Preas:101.52kPa
Engineer : Hale
EUT i Switching Adaptor
Fower  AC 240V/50Hz
M/N + FJ-5W20175401200
Test Mode ! Full Toad({Output:S54V/1.2LR)
Y
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Level (dBuVW/mj)

Date: 2017-08-08

an
70
G0
50 ASNZS CISPRIZB
-6dB
40
et
30
20
10
n3[] 100. 200. 300. 400. 500. 600. T700. 800. 900. 1000
Frequency (MHz)
Site no. : 2# %966 chanber Data no. : 176
Dia. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limic : AS/NZIS CISFR3Z B
Env. / Ins,  Temp:23,6" ;Humi:S56%Frase:101.52kE
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 240V/50H=z
M/N 1 FO-SW20175401200
Tezt Mods : f1.2R)

ESL,

Full Load(Output:S4V,
Y

EST Technology Co., Ltd.
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Level (dBulW//m) Date: 2017-08-12

a0
70
G0
50 ASHNZSCISPR32ZB
-6dB
40
30
20
10
U3[] 100. 200, J00. 400, 500. 600, 700. 800. aoo. 1000
Frequency (MHz)
Site no. : 2% 966 chamber Data no. : 177
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : AS/NZS CISFR3Z B
Env. / Ins. ! Temp:23,.6" ;Humi:56%;Preas:101.52kFPa
Engineer : Hale
EUT : Switching Adaptor
Power 1 AC 240V/50Hz
M/N : FJ-5W20175401200
Test Mods : Half Toad(Output:54V/0.&R)
¥
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Level (dBuV/m) Date: 2017-08-12

a0
70
60
50 ASNZSCISPR3ZB
-6dB
40
30
20
10
BSD 100. 200, 300. 400, 500. G600, 700. 200, a00. 1000
Frequency (MHz)
Site no. i 2# 966 chamber Data no. : 178
Dia. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : AS/NZIS CISFR3Z2 B
Env. / Ins. : Temp:23.6" rHumi:56%;Preas:101.52kEa
Engineer : Hale
EUT i Switching Adaptor
Power : AC 240V/50Hz
M/N 1 FJ-SW20175401200
Te=t Mods : Half Load (Output:54V/0.&R)
Y
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Level (dBuVim)

Date: 2017-08-12

80
70
60
50 ASNZS CISPR32ZE
-6dB
40
30
20
10
n:![] 100, 200. 300, 400, 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. 2# 966 chanmber Data no. : 179
Dis. / Ant. ! 3m 37062 Ant. pol. : HORIZONIAL
Limic : AS/NZIS CISPR32 B
Env. / Ins, ! Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT i Switching Adaptor
Fower : AC 240V/50Hz
M/H 1 FJ-5SW20175401200
Te=t Mode : No Load
EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 118 of 178
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Site

Dia. /

Limit
Env.
Engin
EUT
Power

M/N

Level (dBuV/m)

Date: 2017-08-12

80
70
60
50 ASNZS CISPR32B
-6dB

40
30
20
10

n3[] 100. 200. 300. 400. 500. 600, T00. 800. a00. 1000

Frequency (MHz)

no. : Z2# 966 chamber Data no. : 1lE0

Ant. 1 3m 37062 Ant. pol. : VERTICAL

: AS/NZS CISPR32 B

/ Ins, : Temp:23,6" rHumi:56%;Press=s:101.52kFa
ger fale

==

Test Mods

ESL,

Switching Adapteor

AC 240V/50Hz

: FJ-5W20175401200

: No

Load

EST Technology Co., Ltd.

Report No. ESTE-C1708006-1
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Site
Dis.
Limit
Env.
Engin
EUT
Power

M/N

Tezt Mods

[ SR TV S T S

Level (dBuV/m)

Date: 2017-07-31

20
70
G0
50 ASNZSCISPR32ZB
-6dB
402&
30 EJF
20
10
USD 100. 200, 300. 400. 500. 600, 700. 800. apo. 1000
Frequency (MHz)
no. : 2% 966 chamber Data no. : 45
S Ant. 1 3m 37002 Ant. pol. : VERTICAL
: AS/NZIS CISFR3Z B
/ Ins, : Temp:23,6" Humi:56%;Press=:101.52kFa
ger : Hale
+ Switching Adaptor
: AC 240V/50Hz
1 FJ=-3W20175401200D
: Full Load({Output:54V/1.2R)
Y+
ANT Cakle Emission
Freq. Factor Loas Reading Leval Limic Margin Femark
(MHz) (dB/m) {dB) {dBuV) (dBuV,/m) (dBuV/m) {dB)
38.790 14.58 1.05 21.20 36.584 40.00 3.1¢ QF
40.&70 12.31 1.1& 22.70 38.17 40.00 3.83 QF
49,400 B.11 1.17 23.81 33.09 40,00 £.91 QE
69.770 5.52 0.91 20.49 26.92 40.00 13.08 QP
107.600 10.2¢ 1.50 12.75 26.51 40.00 13.4% QF
150.880 11.22 1.58 13.24 26.84 40.00 13.38 QF

[ ]

ESL,

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBul/m) Date: 2017-07-31

a0
70
G0
50 ASNZS CISPR32B
-6dB
40
Ly
30
20
10
I33[] 100. 200. 300. 400. 500. G600. 700. 800. 900. 1000
Frequency (MHz)
Site no. : 2# 966 chamber Data no. : 46
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : RS/NZIS CISFR32 B
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT + Switching Adaptor
Power 1 AC 240V/50Hz
M/N : FJ-5W20175401200D
Tezt Mods : Full Load(Qutput:54V/1.28)
T+Y
ANT Cahls Emission
Frag. Factor Loas Reading Leval Limit Margin Ramark
(MHz) {dB/m) (dB) {dBu¥V) (dBuV/m) (dBuV/m) (dB)
1 41.840 11.73 1.18 12.13 £5.04 40.00 14.%¢@ QF
2 £9.770 5.52 0.91 22.37 28.80 40.00 11.20 QE
3 103.720 8,84 1,58 13,58 25.12 40,00 14,88 QF
4 125,240 11.20 1.53 10.02 22.75 40,00 17.25 QP
5 186.170 g.36 1.96 12.¢61 22.93 40.00 17.07 QP
@ 205.570 g.09 1.81 11.58 21.58 40.00 la.42 QE
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Level (dBuV/im)

Date: 2017-07-31

a0
70
G0
50 ASNZS CISPR3IZ B
-6dB
40
30
20
10
USD 100. 200, 300. 400, 500. 600, 700. 800, a00. 1000
Frequency (MHz)
Site no. 2% %66 chamber Data no. : 37
Dia. / Ant. 1 dm 37062 Ant. pol. : HORIZONTIAL
Limit : AS/NZS CISFR3Z B
Env. / Ins. : Temp:23.6" :Humi:56%;Pras=s:101.52kPa
Engineer : Hale
EUT ¢ Switching Adaptor
Power : AC 240V/50Hz
M/N : FJ-5W20170806000D

Test Mode

ESL,

: Full Load(Cutput:9V/&R)

T+¥

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuVim)

Date: 2017-07-31

a0
70
60
50 ASHZS CISPR3I2 B
-6dB
40
W
30 -
20
10
USD 100. 200, 300. 400, 500. 600, 700. 200, a00. 1000
Frequency (MHz)
Site no. 1 2% %e€ chamber Data no. : 38
Dis. / Ant. HIC ) | Ant. pol. : VERTICAL
Limit + BS/NZS CISFR3Z B
Env. / Ins. ! Temp:23.6" ;Humi:56%;Preas:101.52kPa
Engineer : Hale
EUT i Switching Adaptor
Fower : AC 240V/50Hz
M/N 1 FJ-5W20170%0&000D
Test Mods : Full Load(Output:9V/&R)
Y+¥
ANT Ceble Emission
Freq Facto Loaz Eeading Level Limit Margin Ferark
(MHZ) (dB/m) (dB) {dBuV) (dBuV/m) (dBuV,/m) (dB)
1 40.540 12.31 1.16 20.09 33.54 40.00 g.44 Q
2 124.080 11.22 1.41 13.50 28.13 40.00 13.87 QE
3 15&.100 10.41 1.81 15.31 27.53 40.00 12.47 QP

ESL,

EST Technology Co., Ltd.

Report No. ESTE-C1708006-1

Page 123 of 178



Level (dBu'/m) Date: 2017-07-31

a0
70
60
50 ASMNZS CISPR3I2B
-GdB
40
A
30 )
20
10
0
30 100, 200, 300. 400, 500. G600, 700. 200, a00. 1000
Frequency (MHz)
Site no. i 24 966 chamber Data no. = 3%
Dia. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : AS/NZIS CISER3Z B
Env. / Ins. ! Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT i Switching Adaptor
Power : AC llov/elHz
M/N : FJ-SW201709%06000D
Tezat Mods : Full Load{Output:3V/E&R)
Y+¥
LNT Cakle Emission
Frag. Factor Leoas Reading Leval Limit Margin Femark
(MHz) {(dB/m} (dB) {dBuV) (dBuV/m) (dBuV/m) {dB)
1 38.450 13.53 1.08 17.70 32.31 40.00 T7.8% QF
2 137.870 11.28 1.8%9 13.89 28.88 40.00 13.34 QF
3 158.100 10,41 1.81 15.82 28.04 40.00 11.3¢ QF
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Level (dBuY/m) Date: 2017-07-31

80
70
60
50 ASNZS CISPRI2ZB
-6dB
40
30
20
10
U3D 100. 200. 300. 400. 500. G600. 700. 800. a0o. 1000
Frequency (MHz)
Site no. i 24 966 chamber Data no. : 40
Dia. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limic : BAS/NZS CISFR3Z B
Env. / Ins. t Temp:23,6" ;BEumi:56%;Frese: 101,52k
Engineer : Hale
EUT i Switching Adaptor
Power 1 AC 110V/e0Hz
M/H : FJ-5W20170906000D
Taszt Mods ! Full Load(Output:39V/eR)

T+Y
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Level (dBuVim)

Date: 2017-07-31

a0
70
60
50 ASMNZSCISPR3I2B
-6dB
40
ry
30
20
10
USD 100. 200. 300. 400, 500. 600. 700. 800. aon. 1000
Frequency (MHz)
Site no. : 24 96€ chamber Data no. : 41
Lis. / Ant. 1 3m 37082 Ant. pol. : VERTICAL
Limit : AS/NZS CISPR32 B
Env. / Ins=, 1 Temp:23.6" rHumi:56%;Prass:101.52kPa
Engineer 1 Hale
EUT i Switching Adaptor
Fower : AC 110V/e0Hz
M/N 1 FJ=-5W20173301870D
Tazt Mode : Full Load(Cutput:33V/1.397R)
¥+¥Y
ANT Cable Emimm=ion
Freq. Factor Loas Reading Level Limit Margin Remark
(MHz) (dB/m) (dB) {dBuV) (dBuV/m) (dBuV,/m) (dB)
1 41.870 11.73 1.1% 21.20 34.11 40.00 5.89 QF
2 123.120 11.1% 1.37 18.34 30.90 40.00 g.10 Q
3 125.810 11.1% 1.81 20.35 33.15 40.00 €.85 QF

ESL,

EST Technology Co., Ltd. Report No. ESTE-C1708006-1
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Level (dBuV/mj)

Date: 2017-07-31

20
Fi]
60
50 ASMNZISCISPR32 B
-6dB
40
30
20
10
USU 100. 200, 300. 400. 500. 600. T00. 800. a00. 1000
Frequency (MHz)
Site no. i 24 9&& chamber Data no. : 42
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : BS/NZIS CISFR3Z B
Env. / Ims. : Temp:23.6" Humi:56%;FPre==s:101.52kFa
Engineer 1 Hale
EUT i Switching Adaptor
Power : AC 110V/eOHz
M/N : FJ-3N20173301970D

ESL,

: Full Load{Output:33V/1.97R)

T+Y

EST Technology Co., Ltd. Report No. ESTE-C1708006-1

Page 127 of 178



Level (dBuVim)

Date: 2017-07-31

a0
70
60
50 ASINZS CISPR32ZB
-6dB
40
30
20
10
030 100. 200. 300. 400, 500. 600. T00. 800. a00. 1000
Frequency (MHz)
Site no. 24 966 chamber Data no. : 43
Dis. / Ant. 3m 37062 Ant. pol. : HORIZONTAL
Limit :+ RS/NZIS CISFR3Z B
Env. / Ins. : Temp:23.6" ;Humi:56%;Pres=:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 240V/50Hz
M/N FJ-SW201733019%70D

Teat Mods

ESL,

Full Load({Output:33V/1.97R)
Y4¥
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Level (dBuV/m) Date: 2017-07-31

80
70
60
50 ASNZS CISPR3I2B
-6dB
40
A
30'
20
10
U3D 100. 200. 300. 400, 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. : 2% 966 chamber Data no. : 44
Dias. / Ant. : 3m 37062 Ant. pol. : VERTICAL
Limic 1 AS/NZIS CISFR3Z B
Env. / In=, t Temp:23,6" rHumi:S56%;Prese:101.52kE2
Engineer : Hale
EUT i Switching Adaptor
Fower : AC 240V/50Hz
M/N : FJ-5W20173301970D
Tazt Mode : Full Load(Outpuc:33iv/1.973)

¥+Y¥
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Level (dBuVim) Date: 2017-08-01

a0
70
G0
50 ASNZS CISPR3IZB
-6dB
40
3I]f
20
10
ﬁ3[] 100. 200, 300. 400, 500. 600, 700. 800, apo. 1000
Frequency (MHz)
Site no. i 24 966 chamber Data no. : 47
Dia. / Ant. r 3m 37082 Ant. pol. : VERTICAL
Limit : AS/NZIS CISFR3Z B
Env. / Ins. ! Temp:23.6" Humi:56%;Press:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Power : AC 110V/e0Hz
M/N 1 FJ=-SW20175401200D
Tast Mpds : Full Load(Output:54V/1.2R)

T+Y
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Level (dBuVim) Date: 2017-08-01

a0
70
G0
50 ASNZS CISPR3IZB
-6dB
40
30
20
10
030 100. 200, 300, 400, 500. G600, 700. 800, ap0. 1000
Frequency (MHz)
Site no. i 24 966 chamber Data no. : 48
Dia. / Ant. r 3m 37082 Ant. pol. : VERTICAL
Limit : AS/NZIS CISFR3Z B
Env. / Ins. ! Temp:23.6" Humi:56%;Press:101.52kFa
Engineer : Hale
EUT : Switching Adaptor
Power + AC 110V/e0Hz
M/N 1 FJ=-3W20175401200D
Tast Mods : Full Load(Output:54V/1.2R)

T+Y
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Level (dBuVim)

Date: 2017-08-01

a0
70
60
50 ASNZS CISPR3I2B
-6dB
40
30
20
10
U3D 100. 200, 300. 400, 500. 600, 700. 200, a00. 1000
Frequency (MHz)
Site no. : gite Data no. : 49
Dis. / Ant. : 3m 37062 Ant. pol. : HORIZONTAL
Limit : RS/NZS CISFR3Z B
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT ¢ Switching Adaptor
Power : AC 110V/e0Hz
M/N : FJ-SW2017108&000D
Tezt Mods : Full Load(Output:10.8V/&R)

ESL,

T+Y

EST Technology Co., Ltd.
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Level (dBuvVim)

Date: 2017-08-01

20
70
G0
50 ASMNZS CISPR32B
-6dB
4UJ?
30'
20
10
n3[] 100. 200, 300. 400. 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. : 2# 9%@6 chamber Data no. : 50
Dis. / Ant. : 3m 3708&2 Ant. pol. : VERTICAL
Limit : AS/Ni5 CISPR3Z B
Env. / Ins. ¢ Temp:23.6" ;Humi:56%;Press:101.52kFs
Engineer : Hale
EUT : Switching Adaptor
EFower : AC 110V/e0H=z
M/N : FJ=-SW20171086000D
Taszt Mods ¢ Full Load(Qutput:l0.E8V/ER)
T+Y
ANT Cable Emission
Freqg. Factor Loss Reading Lavel Limit Margin Remark
(MHzZ) (dB/m) (dE) {dBuV) (dBuV/m) {(dBuV/m) (dB)
1 43.300 10.72 1.17 24.40 3e.29 40.00 3.71 QF
2 49.400 B.11 1.17 25.47 34.75 40.00 5.25 Q
3 119,240 11.09 1.37 17.84 30.30 40,00 9,70 QE

ESL,

EST Technology Co., Ltd.
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Level (dBuV/m)

Date: 2017-08-01

a0
70
G0
50 ASNZS CISPR3ZB
-6dB
40
30}
20
10
U3D 100. 200. 300. 400, 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. i 2# 96€& chamber Data no. : 51
Dis. / Ant. T 3m 37062 Ant. pol. : VERTICAL
Limit : AS/NZS CISER32 B
Env. / Ins. : Temp:23.6" rHumi:56%; Press:101.52kEa
Engineer : Hale
EUT : Switching Adaptor
Fower i AC 240V/50Hz
M/N : FO-SW20171086000D

Tezt Maods

ESL,

T+Y

EST Technology Co., Ltd.

: Full Load(Output:10.EV/&R)

Report No. ESTE-C1708006-1
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Level (dBuVim) Date: 2017-08-01

a0
70
60
50 AS/NZS CISPRI2B
-6dB
40
30
20
10
UBU 100. 200. 300. 400. 500. 600. 7o0. 800. aon. 1000
Frequency (MHz)
Site no. : 2# %66 chamber Data no. : 52
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTIAL
Limit : AS/NZS CISFR3Z E
Env. / Ins. ! Temp:23.6" rHumi:56%;Preas:101.52kFs
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 240V/50Hz
M/N : FJ-5W2017108&6000D
Tazt Mode : Full Load{Output:10.8V/&R)

T+Y
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Level (dBuV/m) Date: 2017-08-08

80
70
G0
50 ASMNZSCISPR32B
-6dB
40
30
20
10
l33[] 100. 200. 300. 400, 500. G00. 700. 800. a00. 1000
Frequency (MHz)
Site no. i 24 966 chamber Data no. : 53
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : AS/NZS CISFR3Z B
Env. / Ins. ! Temp:23.6" ;Humi:56%; Press:101.52kPa
Engineer : Hale
EUT i Switching Adaptor
Fower : AC 110V/e0Hz
M/N : Fd=-SW2017090a000D
T=zt Mode : Full Load({Qutput:9V/&R)

1
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Level (dBuV/m)

Date: 2017-08-08

80
70
60
50 ASMZISCISPRIZB
-6dB
40
30
20
10
USD 100. 200, 300. 500. G600, 700. 800, 900. 1000
Frequency (MHz)
Site no. i 2# 96& chamber Data no. : 54
Dia. / Ant. : 3m 370e2 Ant. pol. : HORIZONTAL
Limit : AS/NZS CISFR3Z B
Env. / Ins. : Temp:23.6" ;Humi:56%;Pres=:101.52kFa
Engineer : Hale
EUT ¢ Switching Adaptor
Power : AC 110V/e0Hz
M/N : FJ-SW20170806€000D

Tezt Mode

ESL,

: Full Load({Output:3V/&R

i

EST Technology Co., Ltd.
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Level (dBuv/m) Date: 2017-08-08

80
70
60
50 ASNZS CISPR3I2 B
-6dB
40
30
20
10
USD 100. 200. 300. 400. 500. 600. 700. 800. a0o. 1000
Frequency (MHz)
Site no. : 24 966 chamber Data no. : 55
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONIAL
Limic + AS/NEZS CISFR3Z B
Env. / Ins. ¢ Temp:23,68" ;Humi:56%;Fress: 101,52k
Engineer + Hale
EUT + Switching Adaptor
Power 1 AC 240V/50H=z
M/N : FJ-5W20170%06000D
Tast Moda * Full Load{Output:9V/ea)

L
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Level (dBuVim)

Date: 2017-08-08

80
70
60
50 AS/NZS CISPR32B
-6dB
40
308
20
10
UE[J 100. 200, 300. 400. 500. 600. T00. 800. a00. 1000
Frequency (MHz)
Site no. i 2% 986 chamber Data no. : 56
Dis. / Ant. 3m 37062 Ant. pol. @ VERTICAL
Limit : BAS/NZS CISFR3zZ B
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer ¢ Hale
EUT : Switching Adaptor
Fower : AC 240V/50Hz
M/H : FJ-5W2017090&000D

Tezt Mods

ESL,

: Full Lead({Output:9V/&R)

L

EST Technology Co., Ltd.

Report No. ESTE-C1708006-1

Page 139 of 178



Level (dBuV/m)

Date: 2017-08-08

80
70
G0
50 ASNZS CISPR32B
-6dB
40155
30
20
10
]
30 100. 200. 300, 400, 500. 600, 700, 800. [00. 1000
Frequency (MHz)
Site no. : 24 8966 chamber Data no. : 357
Dia. / Ant. : 3m 37062 Ant. pol. : VERTICAL
Limic : AS/NZS CISFR32 B
Env. / Ins. ! Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT i Switching Adaptor
Fower : AC 240V/50Hz
M/N : FJ-5W20171086000D
Tast Mods :+ Full Load(Output:10.8V/&R)
4
ANT Cable Emission
Fredq. Factor Loas Reading Lavel Limit Margin Remark
(MHz) {dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 38.580 13.53 1.08 21.30 35.81 40.00 4.0%8 QF
2 51.340 7.11 1.38 26.93 35.42 40.00 4.58 QE
3 127.000 11.22 1.47 20.93 33.62 40,00 6.38 Qe

ESL,

EST Technology Co., Ltd.
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Level (dBuV/mj)

Date: 2017-08-08

80
[
60
50 ASNZSCISPR3I2B
-6dB
40
30
20
10
I33[1 100. 200, 300. 400, 500. 600, 700. 200, 00, 1000
Frequency (MHz)
Site no. i 2% 966 chamber Data no 58
Dia. / Ant. : 3m 37062 Ant. pol. : HORIZONIAL
Limic : AS/NZIS CISFR3Z B
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Fower : AC 240V/50Hz
M/N Fd=-SW2017108a000D

Test Mode

ESL,

Full Load(Cutput:10.8V/&R)
Y
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Level (dBuVim) Date: 2017-08-08

80
70
60
50 ASMNZSCISPRI2ZB
-6dB
40
30
20
10
EBU 100. 200, 300. 400, 500. G600, T00. 800, 900. 1000
Frequency (MHz)
Site no. + 24 966 chamber Data no. : 5%
Dis. / Ant. 1 3m 37002 Ant. pol. : HORIZONTAL
Limit : AS/NZIS CISFR32 B
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUI : Switching Adapter
Fower : AC 110V/e0H=z
M/N : FJ-SW2017108&000D
Taszt Mods : Full Load{Output:10.8V/&R)

1
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Level (dBu\im) Date: 2017-08-08

80
70
60
50 ASNZS CISPR32B
-6dB
40
30
20
10
I33[] 100. 200, 300. 400, 500. B00. 700. 800, 90a0. 1000
Frequency (MHz)
Site no. i 24 9&& chamber Data no. : &0
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : AS/NZIS CISPR3Z B
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Power : AC 110V/60H=z
M/N : FJ-3W20171086000D
Ta=zt Mods : Full Load(Output:10.8V/ER)
T
ANT Cable Emiszsion
Frag. Factor Loas Reading Level Limit Margin Ramark
(MHz) (dB/m) (dB) {dBu¥V) (dBuV/m) (dBuV/m) (dB)
1 42.730 11.23 1.18 23.99 36.40 40.00 3.a0 QE
2 49.400 g.11 1.17 24.32 33.&0 40.00 &.40 Q
3 123.120 11.19 1.37 20.84 33.20 40.00 &.80 QB
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Level (dBuV/m)

Date: 2017-08-08

a0
70
60
50 ASNZSCISPR3ZB
-6dB
40 ﬁ\
30
20
10
USU 100. 200, 300. 400, 500. GO0, f00. 200, 900. 1000
Frequency (MHz)
Site no. : 2% 966 chamber Data no. : &l
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit :+ AS/NZS CISFR3Z B
Env. / Ins,.  Temp:23,6" rHumi:56%;Press=:101.52kEa
Engineer : Hale
EUT + Switching Adaptor
Fower : AC 110V/eOHz
M/N 1 FJ=-5W20173301970D
Test Mods : Full Load(Output:33V/1.37R)
Y
LANT Cable Emission
Freq. Factor Leoas Beading Level Limit Margin Remark
(MHZ) (dB/m) (dE) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 33.880 la.04 1.0& 17.84 35.04 40.00 4.5%¢ Q
2 41.840 11.7 1.18 23.50 38.41 40.00 3.5% Q
3 137.670 11,28 1,83 20.57 33.54 40,00 & QE

EsL.
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Level (dBuV/m)

Date: 2017-08-08

20
70
60
50 ASINZS CISPR32 B
-6dB
40
30
20
10
USD 100. 200, 300. 400, 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. 2% 96¢& chamber Data no. : 62
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTIAL
Limit : AS/NZS CISPR3Z2 B
Env. / Ins, s Temp:23.6" rHumi:56%;Press:101.52kFa
Engineer : Hale
EUT i Switching Adaptor
Fower 1 AC 110V/e0Hz
M/N 1 FJ-5W20173301970D

Tazst Mode

ESL,

Full Load(Output:33V/1.97R)
¥
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Level (dBuVWim)

Date: 2017-08.08

a0
7o
G0
50 ASMZS CISPR3I2B
-6dB
40
30
20
10
BBD 100. 200. 300. 400, 500. 600, 700. 200, 900. 1000
Frequency (MHz)
Site no. i 2% 9¢¢ chambker Data no. @ &3
Dis. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : BS/NZIS CISER3Z B
Env. / Ins. : Temp:23.6" Humi:56%;Preass:101.52kFa
Engineer : Hale
EUT i Switching Adaptor
Fower 1 AC 240V/50Hz
M/N : FJ-SW20173301970D
Test Mode f1.9TR)

ESL,

: Full Load(Output:33V,

I
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Level (dBuV/m) Date: 2017-08-08

a0
70
60
50 ASNZSCISPR3I2B
-6dB
40
30
20
10
I33[] 100. 200, 300. 400, 500. G600, 700. 800, 900. 1000
Frequency (MHz)
Site no. i 2#F %66 chamber Data no. : €4
Dis. / Ant. HIC ) | 37062 Ant. pol. : VERTICAL
Limit : AS/NZS CISFR32 B
Env. / Ins. : Temp:23.6" rHumi:56%;Press:101.52kPa
Engineer + Hale
EUT : Switching Adapter
Power + AC 240V/50Hz
M/N : FJ-SW20173301870D
Tast Mods : Full Load({Output:33V/1.97R)

b4
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Level (dBu\/m) Date: 2017-08-08

20
70
G0
50 ASINZS CISPRI2B
-6dB
40
30
20
10
UEU 100. 200. 300. 400. 500. 600, 700. 800. a00. 1000
Frequency (MHz)
Site no. i 2# 966 chamber Data no. : 65
Dis. / Ant. 1 3m 37082 Ant. pol. : VERIICAL
Limic 1 AS/NZIS CISFR32 B
Env. / Ins, ! Temp:23,.6" ;Humi:56%;Press:101.52kFs
Engineer : Hale
EUT i Switching Adaptor
Fower : AC 240V/50Hz
M/N + FJ-SW20175401200D
Tazt Mode ! Full Load({Qutput:54V/1.2R)

I
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Level (dBuV/m)

Date: 2017-08-08

20
Fi]
60
50 ASNZS CISPR3ZB
-6dB
40
30
20
10
UED 100. 200. 300. 400, 500. G600. T00. 800. a00. 1000
Frequency (MHz)
Site no. 2# %966 chamber Data no. : 66
Dia. / Ant. : 3m 37062 Ant. pol. : HORIZONTAL
Limic 1 AS/NZIS CISFR3Z B
Env. / Ins, ! Temp:23,.6" rHumi:56%;Preas:101.52kPa
Engineer : Hale
EUT i Switching Adaptor
Fower : AC 240V/50Hz
M/N 1 FJ=-5W20175401200D

Tazt Mode

ESL,

Full Load{Output:54V/1.2R)
¥
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Level (dBuV/m)

Date: 2017-08-08

a0
7o
60
50 ASNZSCISPRI2B
-6dB
40
30
20
10
USU 100. 200. 300. 400. 500. 600. T00. 800. a00. 1000
Frequency (MHz)
Site no. 2% 966 chamber Data no. : &7
Dis. / Ant. r 3m 370ed Ant. pol. : HORIZONTAL
Limit 1 AS/NZS CISFR3Z B
Env. / Ins. : Temp:23.6" »Humi:56%;Pre=s:101.52kPa
Engineer : Hale
EUT : Switching Adaptor
Power : AC 110V/60H=z
M/N : FJ-5W20175401200D
Tezt Mods : :54V/1.2R)

ESL,

Full Load(Output:

L
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Level (dBuV/m)

Date: 2017-08-08

a0
70
60
50 ASHZS CISPR3I2 B
-6dB
40
30
20
10
USD 100. 200, 300. 400, 500. 600, roo. 800. a00. 1000
Frequency (MHz)
Site no. : Z# %966 chamber Data no. : &B
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : BAS/NZS CISFR3Z B
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kFa
Engineer : Hale
EUT + Switching Adaptor
Fower : AC 110V/e0OHz
M/N : FJ-SW20175401200D

Tazst Mode

ESL,

: Full Load{Output:54V/1.2R)

b4
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Level (dBuV/m)

Date: 2017-08-12

80
70
60
50 ASINZS CISPR32B
-6dB
40
30
20
10
GBD 100. 200. 300. 400, 500. 600, T700. 800. 900. 1000
Frequency (MHz)
Site no. 2# 96& chamber Data no. &9
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit 1 AS/NZS CISPR32Z B
Env. / Ins, 1 Temp:23.6' ;Humi:56%;FPress:101.52kFa
Engineer : Hale
EUT i Switching Adaptor
Power 1 AC 240V/50Hz
M/N 1 FJ-5W20175401200D

Tezt Maods

ESL,

: Half Load (Output:54V/0.88)

T+Y
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Level (dBuVim)

Date: 2017-08-12

a0
70
G0
50 ASNZS CISPR32B
-6dB
40
30
20
10
nfi[] 100. 200. 300. 400, 500. 600, 700. 800, ap0. 1000
Frequency (MHz)
Site no. 2% 966 chamber Data no. : 70
Dia. / Ant. 1 3m 37062 Ant. pol. : HORIZONTAL
Limit : AS/NZIS CISPR3Z B
Env. / Ins. : Temp:23,.6" ;Humi:56%;Press:101.52kPa
Engineer + Hale
EUT + Switching Adaptor
Fower v AC 240V/50Hz
M/H 1 FJ=-3W20175401200D

Tezt Mods

ESL,

: Half Load(Output:54V/0.6R

T+Y

EST Technology Co., Ltd.

)
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Level (dBuV/m) Date: 2017-08-12

a0
70
G0
a0 ASNZSCISPR32B
-6dB
40
30
20
10
030 100. 200. 300. 400, 500. 600, 700. 300, a00. 1000
Frequency (MHz)
Site no. i 2% 9¢¢ chamber Data no. : 71
Di=. / Ant. 1 3m 37062 Ant. pol. : HOBRIZONTAL
Limit + AS/NZIS CISFR3Z B
Env. / In=. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer :+ Hale
EUT : Switching Adaptor
Fower 1 AC 240V/s50Hz
M/N : FJ-SW20175401200D
Tazt Mode : No Load

¥4¥
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Level (dBuVim)

Date: 2017-08-12

a0
70
60
50 ASNZS CISPR32B
-6dB
40
30
20
10
n3[] 100. 200. 300. 400, 500. 600. 700. 800. a0n. 1000
Frequency (MHz)
Site no. : 2# %66 chamber Data no. : 72
Dis. / Ant. 1 3m 37062 Ant. pol. : VERTICAL
Limit : BRS/NZIS CISFR3Z B
Env. / Ins, 3 Temp:23.6" rHumi:56%;FPress:101.52kFa
Engineer : Hale
EUT + Switching Adaptor
Power : AC 240V/50H=z
M/N 1 FO-SW20175401200D
Tz=zt Mods 1 No Load

ESL,

T+¥

EST Technology Co., Ltd.

Report No. ESTE-C1708006-1

Page 155 of 178



5. PHOTOGRAPHS OF TEST SET-UP

5.1.Set-up for Conducted Emission at the Mains Terminals Test

5.2.Set-up for Radiated Emission Test

Es; EST Technology Co., Ltd. Report No. ESTE-C1708006-1 Page 156 of 178



5.3.Set-up for Harmonic Current Emissions and Flicker on AC Mains Test

5.4.Set-up for Electrostatic Discharge Immunity Test
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5.5.Set-up for Radio Frequency Electromagnetic Field Immunity Test

5.6.Set-up for Electrical Fast Transient/Burst Immunity Test
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5.7.Set-up for Surge Immunity Test

5.8.Set-up for Voltage Dips and Short Interruptions Immunity Test
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6. PHOTOGRAPHS OF THE EUT
FJ-SW2017xxxyyyy Series

Figure 1
General Appearance of the EUT
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Figure 2
General Appearance of the EUT
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Figure 3
General Appearance of the EUT
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Figure 4
Inside View of the EUT

M/A: FJ-SW20170906000 (Y

THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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Figure 5
Inside View of the EUT
M/A: FJ-SW20170906000 (Y

Figure 6
Inside View of the EUT
M/A: FJ-SW20170906000 (Y+Y

EST Technology Co., Ltd.

THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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Figure 7
Inside View of the EUT
M/A: FJ-SW20170906000 (Y+Y

EST Technology Co., Ltd.

Figure 8
Inside View of the EUT
M/A: FJ-SW20171086000 (Y)

THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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Figure 9
Inside View of the EUT
M/A: FJ-SW20171086000 (Y

EST Technology Co., Ltd.

Figure 10
Inside View of the EUT
M/A: FJ-SW20171086000 (Y+Y)

THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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Figure 11
Inside View of the EUT
FJ-SW20171086000 (Y+Y

Figure 12

Inside View of the EUT

M/A: FJ-SW20173301970 (Y)

THeat shrinkable tube used on earthing wire is optional,
the EMC test

EST Technology Co., Ltd.

which does not affect
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Figure 13
Inside View of the EUT
M/A: FJ-SW20173301970 (Y

EST Technology Co., Ltd.

Figure 14
Inside View of the EUT
M/A: FJ-SW20173301970 (Y+Y)

THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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EST Technology Co., Ltd.

Figure 15
Inside View of the EUT
M/A: FJ-SW20173301970 (Y+Y
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Figure 16
Inside View of the EUT
M/A: FJ-SW20175401200 (Y)
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THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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Figure 17
Inside View of the EUT
M/A: FJ-SW20175401200 (Y

Figure 18
Inside View of the EUT
M/A: FJ-SW20175401200 (Y+Y)

THeat shrinkable tube used on earthing wire is optional,
which does not affect the EMC test
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Figure 19
Inside View of the EUT
M/A: FJ-SW?20175401200

FJ-SW2017xxxyyyyD Series
Figure 20

General Appearance of the EUT
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Figure 21
General Appearance of the EUT

Figure 22
General Appearance of the EUT
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EST Technology Co., Ltd.

Figure 23
Inside View of the EUT
M/A: FJ-SW20170906000D (Y

Figure 24
Inside View of the EUT
M/A: FJ-SW20170906000D (Y
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EST Technology Co., Ltd.

Figure 25
Inside View of the EUT
M/A: FJ-SW20170906000D (Y+Y

Figure 26
Inside View of the EUT
M/A: FJ-SW20170906000D (Y+Y
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Ltd.

Figure 27
Inside View of the EUT
M/A: FJ-SW20171086000D (Y)

Figure 28
Inside View of the EUT
M/A: FJ-SW20171086000D m
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EST Technology Co., Ltd.

Figure 29
Inside View of the EUT
M/A: FJ-SW20171086000D (Y+Y

Figure 30
Inside View of the EUT
M/A: FJ-SW20171086000D (Y+Y
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EST Technology Co., Ltd.

Figure 31
Inside View of the EUT
M/A: FJ-SW20173301970D (Y

Figure 32
Inside View of the EUT
M/A: FJ-SW20173301970D (Y
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Figure 33
Inside View of the EUT
M/A: FJ-SW20173301970D (Y+Y

Figure 34
Inside View of the EUT
M/A: FJ-SW20173301970D (Y+Y
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EST Technology Co., Ltd.

Figure 35
Inside View of the EUT
M/A: FJ-SW20175401200D (Y

Figure 36
Inside View of the EUT

M/A: FJ-SW20175401200D (Y
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Figure 37
Inside View of the EUT
M/A: FJ-SW20175401200D (Y+Y
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Figure 38
Inside View of the EUT
M/A: FJ-SW20175401200D (Y+Y
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